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Spectrum Emission Mask Standard: None
Peak Power -0.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,730 MHz 200,000 kHz 6.15538 GHz -63.43 dBm -63.12 dB -23.12 dB
-31.730 MHz -21.150 MHz 200.000 kHz 6.16329 GHz -63.94 dBm -63.63 dB -23.65 d&
-21.150 MHz -11.580 MHz 200.000 kHz 6.18335 GHz -34.31 dBm -34.00 dB -13.94 d&
-11.580 MHz -10,580 MHz | 200,000 kHz 6.18343 GHz -35.23 dBm -34.92 dB -15.02 d&
10.580 MHz 11,580 MHz | 200,000 kHz 6.20657 GHz -44.98 dBm -44.67 dB -24.77 db
11.580 MHz 21,150 MHz | 200.000 kHz 6.20665 GHz -44.80 dBm -44.50 dB -24.43 db
21.150 MHz 31,730 MHz | 200.000 kHz 6.22669 GHz -64.33 dBm -64.02 dB -24.06 dB
31.730 MHz 50,000 MHz | 200.000 kHz 6.22940 GHz -63.89 dBm -63.58 dB -23.58 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.15dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,520 MHz | 200,000 kHz 6.16213 GHz -65.76 dBm -64.61 dB -24.61 dB
-31.520 MHz -21,010 MHz | 200,000 kHz 6.16357 GHz -66.21 dBm -65.06 dB -25.16 dB
-21.010 MHz -11.510 MHz 200.000 kHz 6.18330 GHz -36.40 dBm -35.25 dB -15.08 dB
-11.510 MHz -10.510 MHz 200.000 kHz 6.18352 GHz -37.00 dBm -35.85 dB -16.35 dB
10.510 MHz 11.510 MHz 200.000 kHz 6.20650 GHz -50.66 dBm -49.51 dB -29.61 dB
11.510 MHz 21.010 MHz 200.000 kHz 6.20661 GHz -50.09 dBm -48.94 dB -28.86 dB
21.010 MHz 31,520 MHz | 200.000 kHz 6.22619 GHz -65.63 dBm -64.47 dB -24.84 db
31.520 MHz 50,000 MHz | 200.000 kHz 6.22694 GHz -65.56 dBm -64.40 dB -24.40 dB
—
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.520 MHz 200.000 kHz 6.15868 GHz -64.84 dBm -63.31 dB -23.31dB
-31.520 MHz -21.010 MHz 200.000 kHz 6.16350 GHz -65.23 dBm -63.71 dB -23.72 dB
-21.010 MHz -11.510 MHz 200.000 kHz 6.18346 GHz -36.23 dBm -34.70 dB -14.68 dB
-11.510 MHz -10.510 MHz 200.000 kHz 6.18349 GHz -36.67 dBm -35.14 dB -15.24 dB

10.510 MHz 11,510 MHz 200.000 kHz 6.20650 GHz -48.53 dBm -47.00 dB -27.30 dB

11,510 MHz 21.010 MHz 200.000 kHz 6.20653 GHz -47.73 dBm -46.20 dB -26.18 dB

21,010 MHz 31,520 MHz 200.000 kHz 6.22627 GHz -65.12 dBm -63.59 dB -23.88 dB

31,520 MHz 50,000 MHz 200.000 kHz 6.23245 GHz -64.65 dBm -63.12 dB -23.12 dB
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RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.520 MHz | _200.000 kHz 6.16294 GHz -63.85 dBm 63.00 dB -23.00 db
-31.520 MHz -21.010 MHz | 200.000 kHz 6.16349 GHz -64.10 dBm 63,24 dB -23.25 dB
-21.010 MHz 11,510 MHz | 200.000 kHz 6.18344 GHz -35.02 dBm 34,16 dB 1413 dB
-11.510 MHz -10.510 MHz | 200.000 kHz 6.18340 GHz -35.61 dBm 3475 dB -14.85 dB

10.510 MHz 11.510 MHz | 200.000 kHz 6.20650 GHz -46.10 dBm -45.24 dB 2534 dB
11.510 MHz 21.010 MHz | 200.000 kHz 6.20686 GHz -45.03 dBm -44.18 dB -23.89 dB
21.010 MHz 31,520 MHz | 200.000 kHz 6.22652 GHz -64.52 dBm 63,66 dB -23.66 db
31.520 MHz 50.000 MHz | 200.000 kHz 6.23015 GHz -64.06 dBm -63.20 db -23.20 db

) ] o

Date: 10.AUG.2024 18:03:35

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Page Number

1 A2-166 of 194



samranss. FCC RF Test Report Report No. : FR460505G

11AX20MIMO_Ant8_6415_26Tone_RUS
Spectrum [n?l

Ref Level 15.00 dBm  Offset 25.88 dB Mode Sweep

Count 100/100

@ 1Rm View

10 gbimit ¢heck PARS
pP<200

i ] il

-20 dem

-30 dBm /
/
L

-40 d
-50 d
-60 d
e
-70 dem
-0 dem
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,730 MHz 200,000 kHz 6.38037 GHz -64.55 dBm -62,57 dB -22.57 dB
-31.730 MHz -21.150 MHz 200.000 kHz 6.38332 GHz -64.78 dBm -62.79 dB -22.84 dB
-21.150 MHz -11.580 MHz 200.000 kHz 6.40335 GHz -49.85 dBm -47.86 dB -27.80 d&
-11.580 MHz -10,580 MHz | 200,000 kHz 6.40343 GHz -50.10 dBm -48.11 dB -28.21 dB
10.580 MHz 11,580 MHz | 200,000 kHz 6.42657 GHz -38.46 dBm -36.48 dB -16.58 db
11.580 MHz 21,150 MHz | 200.000 kHz 6.42659 GHz -37.68 dBm -35.69 dB -15.69 db
21.150 MHz 31,730 MHz | 200.000 kHz 6.44661 GHz -65.11 dBm -63.12 dB -23.26 dB
31.730 MHz 50,000 MHz | 200.000 kHz 6.44895 GHz -64.49 dBm -62,50 dB -22.50 dB
—

1 J

Date: 10.AUG.2024 18:12:45

11AX20MIMO_Ant8_6415_52Tone_RU40

Spectrum
Ref Level 15.00 dBm  Offset 25.88 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db"u.‘nil heck PABS
P<200
0 dBm
-10 dém f f \
20 dem /ﬁ J ‘1\
-30 dBm
-and \
S0d / \
-60 dBm g
-70 dem
-30 dém
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.39 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,730 MHz | 200,000 kHz 6.37868 GHz -63.83 dBm -62.44 dB -22.44 dB
-31.730 MHz -21,150 MHz | 200,000 kHz 6.38328 GHz -64.19 dBm -62,80 dB -22.82 dB
-21.,150 MHz -11,580 MHz 200,000 kHz 6.40341 GHz -47.08 dBm -45.68 dB -25.68 dB
-11.580 MHz -10.580 MHz 200.000 kHz 6.40344 GHz -48.15 dBm -46.76 dB -27.06 d&
10.580 MHz 11.580 MHz 200.000 kHz 6.42657 GHz -37.49 dBm -36.10 dB -16.40 d&
11.580 MHz 21,150 MHz 200.000 kHz 6.42666 GHz -37.22 dém -35.83 dB -15.77 d&
21.150 MHz 31,730 MHz | 200.000 kHz 6.44643 GHz -63.83 dBm -62.44 dB -22.79 db
31.730 MHz 50,000 MHz | 200.000 kHz 6.45465 GHz -63.75 dBm -62,36 dB -22.36 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.18 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,730 MHz 200,000 kHz 6.37850 GHz -63.55 dBm -62,38 dB -22.38 dB
-31.730 MHz -21.150 MHz 200.000 kHz 6.38331 GHz -63.92 dBm -62.74 dB -22.78 dB
-21.150 MHz -11.580 MHz 200.000 kHz 6.40325 GHz -44.00 dBm -42,82 dB -22.68 db
-11.580 MHz -10,580 MHz | 200,000 kHz 6.40344 GHz -44.94 dBm -43.76 dB -24.06 db
10.580 MHz 11,580 MHz | 200,000 kHz 6.42657 GHz -36.41 dBm -35.23 dB -15.33 dB
11.580 MHz 21,150 MHz | 200.000 kHz 6.42664 GHz -36.18 dBm -35.01de -14.96 dB
21.150 MHz 31,730 MHz | 200.000 kHz 6.44658 GHz -64.06 dBm -62,88 dB -23.06 dB
31.730 MHz 50,000 MHz | 200.000 kHz 6.45173 GHz -63.72 dBm -62.54 dB -22.54 db
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Spectrum Emission Mask Standard: None

Peak Power -2.91dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.670 MHz | 200,000 kHz 6.37240 GHz -64.61 dBm -61.69 dB -21.69 db
-31.670 MHz -21,110 MHz | 200,000 kHz 6.38336 GHz -65.08 dBm -62,17 dB -22.20 dB
-21.110 MHz -11,560 MHz | 200.000 kHz 6.40327 GHz -50.59 dBm -47.68 dB -27.53 dB
-11.560 MHz -10.560 MHz | 200,000 kHz 6.40344 GHz -51.47 dBm 48,55 dB -28.65 dB
10.560 MHz 11,560 MHz | 200.000 kHz 6.42656 GHz -38.94 dBm -36.02 dB -16.12 dB
11.560 MHz 21.110 MHz | 200,000 kHz 6.42661 GHz -38.57 dBm -35.66 dB -15.62 de
21.110 MHz 31,670 MHz | 200.000 kHz 6.44653 GHz -65.00 dBm -62,08 dB -22.25 db
31.670 MHz 50,000 MHz | 200.000 kHz 6.44874 GHz -64.28 dBm -61.37 dB -21.37 dB
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Spectrum Emission Mask Standard: None
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.670 MHz 200.000 kHz 6.38324 GHz -64.21 dBm -62.52 dB -22.52 dB
-31.670 MHz -21.110 MHz 200.000 kHz 6.38333 GHz -64.45 dBm -62.77 dB -22.77 dB
-21.110 MHz -11.560 MHz 200.000 kHz 6.40329 GHz -48.50 dBm -46.81 dB -26.69 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.40344 GHz -48.94 dBm -47.26 dB -27.36 dB
10.560 MHz 11,560 MHz 200.000 kHz 6.42654 GHz -37.84 dBm -36.16 dB -16.46 dB
11,560 MHz 21,110 MHz 200.000 kHz 6.42660 GHz -37.74 dBm -36.05 dB -16.02 dB
21,110 MHz 31,670 MHz 200.000 kHz 6.44653 GHz -64.57 dBm -62.88 dB -23.05 dB
31,670 MHz 50,000 MHz 200.000 kHz 6.45060 GHz -64.20 dBm -62.52 dB -22.52 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.670 MHz | 200,000 kHz 6.38247 GHz -58.07 dBm -56.29 dB -16.29 dB
-31.670 MHz -21,110 MHz | 200,000 kHz 6.38342 GHz -58.23 dBm -56.45 dB -16.55 dB
-21.110 MHz -11.560 MHz 200.000 kHz 6.40339 GHz -45.01 dBm -43.24 dB -23.19 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.40344 GHz -46.55 dBm -44.77 dB -24.87 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.42656 GHz -36.44 dBm -34.66 dB -14.76 dB
11.560 MHz 21.110 MHz 200.000 kHz 6.42672 GHz -36.46 dBm -34.69 dB -14.56 dB
21.110 MHz 31,670 MHz | 200.000 kHz 6.44562 GHz -60.00 dBm -58.23 dB -19.42 dB
31.670 MHz 50,000 MHz | 200.000 kHz 6.44745 GHz -60.58 dBm -58.80 dB -18.80 dB
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-50.000 MHz -31.440 MHz 200,000 kHz 6.50164 GHz -64.25 dBm -63.14 dB -23.14 dB
-31.440 MHz -20.960 MHz 200.000 kHz 6.50357 GHz -65.16 dBm -64.06 dB -24.06 d&
-20.960 MHz -11.480 MHz 200.000 kHz 6.52351 GHz -35.24 dBm -34.14 dB -14.12 d&
-11.480 MHz -10,480 MHz | 200,000 kHz 6.52353 GHz -37.10 dBm -35.99 dB -16.29 db
10.480 MHz 11,480 MHz | 200,000 kHz 6.54648 GHz -50.03 dBm -48.93 dB -29.03 db
11.480 MHz 20,960 MHz | 200.000 kHz 6.54660 GHz -49.61 dBm -48.50 dB -28.40 dB
20.960 MHz 31.440 MHz | 200.000 kHz 6.56632 GHz -65.17 dBm -64.06 dB -24.19 dB
31.440 MHz 50,000 MHz | 200.000 kHz 6.57782 GHz -64.58 dBm

3,47 dB -23.47 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.440 MHz | _200.000 kHz ©.50096 GHz -63.84 dBm 62,43 db 2243 db
-31.440 MHz -20.960 MHz | 200.000 kHz 6.50363 GHz -64.32 dBm 6291 dB -22.98 db
-20.960 MHz 11,480 MHz | 200.000 kHz 6.52349 GHz -36.16 dBm 34,76 dB 1473 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 6.52353 GHz -36.53 dBm 35.12 dB -15.22 dB
10.480 MHz 11.480 MHz | 200.000 kHz 6.54645 GHz -48.39 dBm -46.08 dB -27.48 dB
11.480 MHz 20.960 MHz | 200.000 kHz 6.54665 GHz -47.84 dBm -46.44 dB -26.29 dB
20.960 MHz 31.440 MHz | 200.000 kHz 6.56644 GHz -64.46 dBm -63.05 dB -23.06 dB
31.440 MHz 50.000 MHz | 200.000 kHz 6.57481 GHz -63.91 dBm 62,51 db -22.51 db
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.440 MHz 200,000 kHz 6.50174 GHz -63.53 dBm -62,26 dB -22.26 dB
-31.440 MHz -20.960 MHz 200.000 kHz 6.50359 GHz -63.79 dBm -62,52 dB -22.54 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.52351 GHz -35.48 dBm -34.21 dB -14.20 d&
-11.480 MHz -10,480 MHz | 200,000 kHz 6.52353 GHz -35.28 dBm -34.01dB -14.11 dB
10.480 MHz 11,480 MHz | 200,000 kHz 6.54648 GHz -46.24 dBm -44.97 dB -25.07 db
11.480 MHz 20,960 MHz | 200.000 kHz 6.54652 GHz -43.40 dBm -42,13de -22.10 dB
20.960 MHz 31.440 MHz | 200.000 kHz 6.56630 GHz -64.01 dBm -62,73 dB -22,90 dB
31.440 MHz 50,000 MHz | 200.000 kHz 6.56790 GHz -63.66 dBm -62,39 dB -22.39 db
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Peak Power -2.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,520 MHz | 200,000 kHz 6.49077 GHz -64.86 dBm -62,33 dB -22,33 dB
-31.520 MHz -21,010 MHz | 200,000 kHz 6.50349 GHz -65.25 dBm -62,72 dB -22.72 dB
-21.010 MHz -11.510 MHz 200,000 kHz 6.52344 GHz -38.36 dBm -35.83 dB -15.79 dB
-11.510 MHz -10.510 MHz 200.000 kHz 6.52349 GHz -38.60 dBm -36.07 dB -16.17 d&
10.510 MHz 11.510 MHz 200.000 kHz 6.54651 GHz -51.53 dBm -49.00 dB -29.10 d&
11.510 MHz 21.010 MHz 200.000 kHz 6.54662 GHz -50.51 dBm -47.98 dB -27.89 db
21.010 MHz 31,520 MHz | 200.000 kHz 6.56622 GHz -64.92 dBm -62,39 dB -22.74 db
31.520 MHz 50,000 MHz | 200.000 kHz 6.57353 GHz -64.78 dBm -62.25 dB -22.25 db
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Spectrum Emission Mask Standard: None
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.520 MHz 200,000 kHz 6.49751 GHz -64.14 dBm -61.58 dB -21.58 dB
-31.520 MHz -21.010 MHz 200.000 kHz 6.50365 GHz -64.52 dBm -61.96 dB -22.15 d&
-21.010 MHz -11.510 MHz 200.000 kHz 6.52349 GHz -36.83 dBm -34.27 dB -14.27 dB
-11.510 MHz -10.510 MHz | 200,000 kHz 6.52349 GHz -37.84 dBm -35.28 dB -15.38 dB
10.510 MHz 11,510 MHz | 200,000 kHz 6.54651 GHz -49.61 dBm -47.05 dB -27.15 dB
11.510 MHz 21,010 MHz | 200.000 kHz 6.54660 GHz -48.83 dbm -46.27 dB -26.20 dB
21.010 MHz 31,520 MHz | 200.000 kHz 6.56646 GHz -64.78 dBm -62,22 dB -22.29 db
31.520 MHz 50,000 MHz | 200.000 kHz 6.57936 GHz -64.04 dBm -61.48 dB -21.48 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,520 MHz | 200,000 kHz 6.49993 GHz -64.13 dBm -61.59 dB -21.59 dB
-31.520 MHz -21,010 MHz | 200,000 kHz 6.50361 GHz -64.26 dBm -61.72 dB -21.88 dB
-21.010 MHz -11.510 MHz 200,000 kHz 6.52341 GHz -36.55 dBm -34.02 dB -13.96 dB
-11.510 MHz -10.510 MHz 200.000 kHz 6.52351 GHz -36.56 dBm -34.03 dB -14.33 dB
10.510 MHz 11.510 MHz 200.000 kHz 6.54651 GHz -47.28 dBm -44.74 dB -24.84 dB
11.510 MHz 21.010 MHz 200.000 kHz 6.54662 GHz -46.17 dBm -43.64 dB -23.54 db
21.010 MHz 31,520 MHz | 200.000 kHz 6.56652 GHz -64.51 dBm -61.98 dB -21.98 dB
31.520 MHz 50,000 MHz | 200.000 kHz 6.57113 GHz -64.15 dBm -61.62 dB -21.62 dB
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Spectrum

Ref Level 15.00 dBm  Offset 25.73 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -1.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32.160 MHz 200.000 kHz 6.66228 GHz -64.71 dBm -63.40 dB -23.40 dB
-32.160 MHz -21.440 MHz 200.000 kHz 6.66287 GHz -65.08 dBm -63.77 dB -23.80 dB
-21.440 MHz -11.720 MHz 200.000 kHz 6.68324 GHz -37.23 dBm -35.92 dB -15.89 dB
-11.720 MHz -10,720 MHz | 200,000 kHz 6.68328 GHz -37.85 dBm -36.53 dB -16.63 db
10.720 MHz 11,720 MHz | 200,000 kHz 6.70671 GHz -50.33 dBm -49.02 dB -29.12 dB
11.720 MHz 21,440 MHz | 200.000 kHz 6.70688 GHz -49.16 dBm -47.85 dB -27.73 dB
21.440 MHz 32,160 MHz | 200.000 kHz 6.72702 GHz -65.09 dBm -63.77 dB -23.94 dB
32.160 MHz 50,000 MHz | 200.000 kHz 6.73190 GHz -64.79 dBm -63.48 dB -23.48 db
—
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Spectrum Emission Mask Standard: None
Peak Power -1.15dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz 32,160 MHz | 200.000 kHz 6.65044 GHz ~63.43 dBm 62.26 db 22.28 dB
-32.160 MHz -21,440 MHz | 200,000 kHz 6.66287 GHz -63.88 dBm -62,73 dB -22.76 dB
-21.440 MHz -11.720 MHz 200.000 kHz 6.68327 GHz -36.70 dBm -35.55 dB -15.54 dB
-11.720 MHz -10.720 MHz 200.000 kHz 6.68328 GHz -37.28 dBm -36.13 dB -16.23 dB
10.720 MHz 11.720 MHz 200.000 kHz 6.70671 GHz -48.16 dBm -47.01 dB -27.31dB
11.720 MHz 21.440 MHz 200.000 kHz 6.70676 GHz -47.43 dBm -46.28 dB -26.25 dB
21.440 MHz 32,160 MHz | 200.000 kHz 6.72711 GHz -63.71 dBm -62.56 dB -22.61 dB
32.160 MHz 50,000 MHz | 200.000 kHz 6.73723 GHz -63.31 dBm -62.15 dB -22.15 db
—
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Spectrum

Ref Level 15.00 dBm  Offset 25.73 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -1.45dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -32.,160 MHz 200,000 kHz 6.66200 GHz -63.22 dBm -61.77 dB -21.77 dB
-32.160 MHz -21.440 MHz 200.000 kHz 6.66290 GHz -63.72 dBm -62.27 dB -22.34 dB
-21.440 MHz -11.720 MHz 200.000 kHz 6.68327 GHz -36.31 dBm -34.86 dB -14.85 db
-11.720 MHz -10,720 MHz | 200,000 kHz 6.68328 GHz -37.05 dBm -35.61 dB -15.71 dB
10.720 MHz 11,720 MHz | 200,000 kHz 6.70671 GHz -46.46 dBm -45.01 dB -25.11 dB
11.720 MHz 21,440 MHz | 200.000 kHz 6.70702 GHz -45.75 dBm -44.30 dB -24.06 db
21.440 MHz 32,160 MHz | 200.000 kHz 6.72715 GHz -63.68 dBm -62,24 dB -22.24 db
32.160 MHz 50,000 MHz | 200.000 kHz 6.72806 GHz -63.17 dBm -61.73 dB -21.73 dB
—
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Count 100/100

@® 1Rm View

10 db"u.‘nil heck PABS
P<200

0 dBm

-10 dém "ﬂ \\
i \

-30 dBm

-40 d

-50 d /
-60 dBm / \

e’ N
-70 dem
-30 dém
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.10 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,440 MHz | 200,000 kHz 6.65843 GHz -64.74 dBm -62,64 dB -22.64 db
-31.440 MHz -20,960 MHz | 200,000 kHz 6.66361 GHz -65.04 dBm -62.94 dB -22.99 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.68340 GHz -37.35 dBm -35.25 dB -15.15 dB
-11.480 MHz -10.480 MHz 200.000 kHz 6.68353 GHz -37.56 dBm -35.46 dB -15.56 dB
10.480 MHz 11.480 MHz 200.000 kHz 6.70647 GHz -50.48 dBm -48.38 dB -28.68 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.70653 GHz -49.39 dBm -47.29 dB -27.25 dB
20.960 MHz 31,440 MHz | 200.000 kHz 6.72094 GHz -58.16 dBm -56.06 dB -22.36 db
31.440 MHz 50,000 MHz | 200.000 kHz 6.72786 GHz -64.81 dBm -62.71 dB -22.71 dB
—
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Spectrum

Ref Level 15.00 dBm  Offset 25.64 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.03 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.440 MHz 200,000 kHz 6.65932 GHz -64.42 dBm -62,39 dB -22.39 dB
-31.440 MHz -20.960 MHz 200.000 kHz 6.66366 GHz -64.83 dBm -62,80 dB -22,92 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.68348 GHz -36.32 dBm -34.28 dB -14.25 d&
-11.480 MHz -10,480 MHz | 200,000 kHz 6.68353 GHz -36.97 dBm -34.94 dB -15.04 d&
10.480 MHz 11,480 MHz | 200,000 kHz 6.70648 GHz -48.87 dBm -46.83 dB -26.93 db
11.480 MHz 20,960 MHz | 200.000 kHz 6.71593 GHz -55.55 dBm -53.52 dB -25.55 db
20.960 MHz 31.440 MHz | 200.000 kHz 6.71866 GHz -54.81 dBm -52.78 dB -21.69 db
31.440 MHz 50,000 MHz | 200.000 kHz 6.73014 GHz -64.27 dBm

2,24 dB -22.24 dB
—

1 J

Date: 10.AUG.2024 18:46:41

11AX20MIMO_Ant10_6695_106Tone_RU53

Spectrum N
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Spectrum Emission Mask Standard: None
Peak Power -2.07 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,440 MHz | 200,000 kHz 6.66299 GHz -57.57 dBm -55.50 dB -15.50 dB
-31.440 MHz -20,960 MHz | 200,000 kHz 6.66381 GHz -57.88 dBm -55.81 dB -16.00 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.68344 GHz -35.15 dBm -33.08 dB -13.02 dB
-11.480 MHz -10.480 MHz 200.000 kHz 6.68354 GHz -35.80 dBm -33.72.dB -14.02 dB
10.480 MHz 11.480 MHz 200.000 kHz 6.70647 GHz -45.35 dBm -43.28 dB -23.58 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.71546 GHz -49.81 dBm -47.74 dB -20.16 dB
20.960 MHz 31,440 MHz | 200.000 kHz 6.72171 GHz -52.91 dBm -50.84 dB -16.26 dB
31.440 MHz 50,000 MHz | 200.000 kHz 6.72687 GHz -58.86 dBm -56.73 dB -16.79 dB
—
) ) (]

Date: 10.AUG.2024 18:48:28

Sporton International Inc. (Kunshan) Page Number 1 A2-175 of 194
TEL : +86-512-57900158
FCC ID: UZTEM45A2



FCC RF Test Report

SPORTON LAB.

Report No. : FR460505G
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Spectrum
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Spectrum Emission Mask
Peak Power -1.85dBm

10001 pts
Standard: None

Span 100.0 MHz

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.880 MHz 200.000 kHz 6.80519 GHz -64.25 dBm -62.40 dB -22.40 dB
-31.880 MHz -21.250 MHz 200.000 kHz 6.82320 GHz -64.72 dBm -62.87 dB -22.96 dB
-21.250 MHz -11.630 MHz 200.000 kHz 6.84324 GHz -50.08 dBm -48.23 dB -28.12 dB
-11.630 MHz -10.630 MHz 200.000 kHz 6.84337 GHz -50.57 dBm -48.72 dB -28.82 dB

10.630 MHz 11,630 MHz 200.000 kHz 6.86662 GHz -38.74 dBm -36.69 dB -16.99 dB

11,630 MHz 21,250 MHz 200.000 kHz 6.86665 GHz -38.34 dBm -36.49 dB -16.48 dB

21,250 MHz 31,880 MHz 200.000 kHz 6.88684 GHz -64.52 dBm -62.66 db -22.72 dB

31,880 MHz 50,000 MHz 200.000 kHz 6.90282 GHz -64.02 dBm -62,17 dB -22.17 dB
—
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Spectrum Emission Mask
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10001 pts
Standard: None

Span 100.0 MHz

RBW 200.000 kHz

Rangelow | RangeUp | RBW Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.880 MHz | 200.000 kHz ©.81097 GHz -63.68 dBm 62,42 db 2242 db
-31.880 MHz -21.250 MHz | 200.000 kHz 6.82317 GHz -64.01 dBm 62,75 dB -22.81dB
-21.250 MHz -11.630 MHz | 200.000 kHz 6.84334 GHz -48.02 dBm -46,76 dB -26.73 dB
-11.630 MHz -10.630 MHz | 200.000 kHz 6.84337 GHz -48.62 dBm -47.36 dB -27.46 dB

10.630 MHz 11.630 MHz | 200.000 kHz 6.86662 GHz -37.56 dBm -36.30 dB -16.40 dB
11.630 MHz 21,250 MHz | 200.000 kHz 6.86664 GHz -36.93 dBm -35.67 dB -15.67 dB
21,250 MHz 31.880 MHz | 200.000 kHz 6.88686 GHz -63.95 dBm 62,69 db 2271 dB
31.880 MHz 50.000 MHz | 200.000 kHz 6.88690 GHz -63.33 dBm -62.07 db -22.07 db
—
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Spectrum

Ref Level 15.00 dBm  Offset 26.09 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -1.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.880 MHz 200,000 kHz 6.82057 GHz -62.73 dBm -61.25 dB -21.25 dB
-31.880 MHz -21.250 MHz 200.000 kHz 6.82315 GHz -63.06 dBm -61.58 dB -21.62 d&
-21.250 MHz -11.630 MHz 200.000 kHz 6.84328 GHz -45.55 dBm -44.07 dB -23.99 d&
-11.630 MHz -10.630 MHz | 200,000 kHz 6.84340 GHz -45.45 dBm -43.97 dB -24.67 db
10.630 MHz 11,630 MHz | 200,000 kHz 6.86662 GHz -36.68 dBm -35.20 dB -15.50 d&
11.630 MHz 21,250 MHz | 200.000 kHz 6.86665 GHz -36.56 dBm -35.08 dB -15.06 dB
21.250 MHz 31,880 MHz | 200.000 kHz 6.88686 GHz -63.31 dBm -61.83 dB -21.86 dB
31.880 MHz 50,000 MHz | 200.000 kHz 6.89001 GHz -62.83 dBm -61.35 dB -21.35 dB
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Spectrum Emission Mask Standard: None

Peak Power -2.67 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,310 MHz | 200,000 kHz 6.80828 GHz -64.17 dBm -61.50 dB -21.50 dB
-31.310 MHz -20,870 MHz | 200,000 kHz 6.82374 GHz -64.70 dBm -62,03 dB -22.08 dB
-20.870 MHz -11.440 MHz | 200,000 kHz 6.84349 GHz -50.74 dBm -48.07 dB -28.02 dB
-11.440 MHz -10.440 MHz | 200,000 kHz £.84359 GHz -50.81 dBm -48.14 dB -28.64 dB
10.440 MHz 11,440 MHz | 200.000 kHz 6.86643 GHz -38.19 dBm -35.52 dB -15.82 dB
11.440 MHz 20.870 MHz | 200,000 kHz 6.86648 GHz -37.56 dBm -34.89 dB -14.86 db
20.870 MHz 31,310 MHz | 200.000 kHz 6.88621 GHz -64.34 dBm -61.67 dB -21.79 dB
31.310 MHz 50,000 MHz | 200.000 kHz 6.89511 GHz -63.95 dBm -61.28 dB -21.28 dB
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Ref Level 15.00 dBm  Offset 26.11 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.03 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,310 MHz 200,000 kHz 6.80819 GHz -63.75 dBm -61.72 dB -21.72 dB
-31.310 MHz -20.870 MHz 200.000 kHz 6.82381 GHz -64.13 dBm -62.10 dB -22.23 dB
-20.870 MHz -11.440 MHz 200.000 kHz 6.84340 GHz -48.01 dBm -45.99 dB -25.85 db
-11.440 MHz -10.440 MHz | 200,000 kHz 6.84357 GHz -48.59 dBm -46.56 dB -26.66 db
10.440 MHz 11,440 MHz | 200,000 kHz 6.86641 GHz -37.07 dBm -35.05 dB -15.55 dB
11.440 MHz 20,870 MHz | 200.000 kHz 6.86649 GHz -37.00 dBm -34.97 dB -14.94 dB
20.870 MHz 31310 MHz | 200.000 kHz 6.88631 GHz -64.13 dBm -62.11dB -22.11 dB
31.310 MHz 50,000 MHz | 200.000 kHz 6.88905 GHz -63.57 dBm -61.54 dB -21.54 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,310 MHz | 200,000 kHz 6.82329 GHz -57.63 dBm -55.80 dB -15.80 dB
-31.310 MHz -20,870 MHz | 200,000 kHz 6.82523 GHz -57.13 dBm -55.30 dB -17.07 dB
-20.870 MHz -11.440 MHz 200.000 kHz 6.83519 GHz -51.27 dBm -49.44 dB -22.34 dB
-11.440 MHz -10.440 MHz 200.000 kHz 6.84357 GHz -45.53 dBm -43.71 dB -23.81 dB
10.440 MHz 11.440 MHz 200.000 kHz 6.86644 GHz -36.13 dBm -34.31 dB -14.41 dB
11.440 MHz 20.870 MHz 200.000 kHz 6.86648 GHz -35.64 dBm -33.81dB -13.78 dB
20.870 MHz 31,310 MHz | 200.000 kHz 6.88603 GHz -62.30 dBm -60.48 dB -20.80 dB
31.310 MHz 50,000 MHz | 200.000 kHz 6.88899 GHz -61.42 dBm -59.60 dB -19.60 dB
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Spectrum

Ref Level 15.00 dBm  Offset 25.17 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power 0.55dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.890 MHz 500.000 kHz 5.90060 GHz -58.91 dBm -59.46 dB -19.46 dB
-60.890 MHz -40.590 MHz 500.000 kHz 5.90420 GHz -59.35 dBm -59.91 dB -19.96 d&
-40.590 MHz -21.300 MHz 500.000 kHz 5.94355 GHz -31.00 dBm -31.56 dB -11.50 d&
-21.300 MHz -20,300 MHz | S00.000 kHz 5.94371 GHz -31.14 dBm -31.69 dB -11.89 dB
20.300 MHz 21,300 MHz | 5S00.000 kHz 5.98629 GHz -42.38 dBm -42,93 dB -23.13 dB
21.300 MHz 40,590 MHz | 500.000 kHz 5.98643 GHz -40.35 dBm -40.90 dB -20.85 db
40.590 MHz 60,890 MHz | 500.000 kHz 6.02586 GHz -60.54 dBm -61.10dB -21.12 dB
60.890 MHz 100,000 MHz | 500.000 kHz 6.03796 GHz -60.20 dBm -60.75 dB -20.75 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.24 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61.040 MHz | 500.000 kHz 5.89663 GHz -58.99 dBm 5923 db -19.23 db
-61.040 MHz -40.690 MHz | 500.000 kHz 5.90411 GHz -59.28 dBm 59,52 dB 1961 dB
-40.600 MHz 21,350 MHz | 500.000 kHz 5.04362 GHz -31.07 dBm 3131dB 1130 dB
-21.350 MHz -20.350 MHz | 500.000 kHz 5.04366 GHz -31.23 dBm 31.47 dB 11167 dB
20.350 MHz 21,350 MHz | 500.000 kHz 5.08634 GHz -43.35 dBm -43.50 dB -23.79 dB
21,350 MHz 40.690 MHz | 500.000 kHz 5.98652 GHz -43.24 dBm -43.48 dB -23.41dB
40.690 MHz 61.040 MHz | 500.000 kHz 6.02577 GHz -60.19 dBm -60.43 dB -20.59 dB
61.040 MHz | 100.000 MHz | 500.000 kHz 6.04361 GHz -59.87 dBm 60,11 dB -20.11 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.90 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61.040 MHz 500.000 kHz 6.14077 GHz -58.16 dBm -59.07 dB -19.07 d&
-61.040 MHz -40.690 MHz 500.000 kHz 6.14577 GHz -57.78 dBm -58.68 dB -19.75 d&
-40.690 MHz -21.350 MHz 500.000 kHz 6.18360 GHz -29.99 dBm -30.89 dB -10.87 d&
-21.350 MHz -20,350 MHz | S00.000 kHz 6.18366 GHz -30.86 dBm -31.77 dB -11.97 d&
20.350 MHz 21,350 MHz | 5S00.000 kHz 6.22634 GHz -42.24 dBm -43.15dB -23.35 dB
21.350 MHz 40,690 MHz | 500.000 kHz 6.22696 GHz -41.77 dBm -42,68 dB -22.43 db
40.690 MHz 61,040 MHz | 500.000 kHz 6.26583 GHz -59.92 dBm -60.83 dB -20.95 dB
61.040 MHz 100,000 MHz | 500.000 kHz 6.27123 GHz -59.95 dBm -60.85 dB -20.85 dB
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Ref Level 15.00 dBm  Offset 25.65 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.27 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60,890 MHz | 500,000 kHz 6.13668 GHz -57.22 dBm -56.95 dB -16.95 dB
-60.890 MHz -40,590 MHz | 500,000 kHz 6.14544 GHz -57.58 dBm -57.31de -18.09 dB
-40.590 MHz -21,300 MHz 500.000 kHz 6.18367 GHz -31.27 dBm -30.99 dB -10.98 dB
-21.300 MHz -20.300 MHz 500.000 kHz 6.18371 GHz -31.87 dBm -31.60 dB -11.80 dB
20.300 MHz 21.300 MHz 500.000 kHz 6.22629 GHz -44.39 dBm -44.12 dB -24.32 dB
21.300 MHz 40.590 MHz 500.000 kHz 6.22741 GHz -43.91 dBm -43.64 dB -23.18 dB
40.590 MHz 60,890 MHz | 500.000 kHz 6.26584 GHz -60.04 dBm -59.77 dB -19.80 d&
60.890 MHz 100,000 MHz | 5S00.000 kHz 6.26698 GHz -59.74 dBm -59.47 dB -19.47 dB
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Ref Level 15.00 dBm  Offset 25.78 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.53 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.750 MHz 500.000 kHz 6.34234 GHz -58.76 dBm -58.24 dB -18.24 dB
-60.750 MHz -40.500 MHz 500.000 kHz 6.34426 GHz -59.22 dem -58.69 dB -18.70 d&
-40.500 MHz -21.250 MHz 500.000 kHz 6.38338 GHz -40.77 dBm -40.24 dB -20.09 d&
-21.250 MHz -20,250 MHz | 500,000 kHz 6.38376 GHz -42.38 dBm -41.86 dB -22.06 db
20.250 MHz 21,250 MHz | 500.000 kHz 6.42624 GHz -32.63 dBm -32.11de -12.31 dB
21.250 MHz 40,500 MHz | 500.000 kHz 6.42650 GHz -32.48 dBm -31.95de -11.85 dB
40.500 MHz 60,750 MHz | 500.000 kHz 6.46574 GHz -59.71 dBm -59.18 dB -19.19 dB
60.750 MHz 100,000 MHz | 500.000 kHz 6.46700 GHz -59.45 dBm 2,92 dB -18.92 db
—

1 J

Date: 10.AUG.2024 19:07:40

11AX40MIMO_Ant10_6405_242Tone_RU62

Spectrum N

Ref Level 15.00 dBm  Offset 25.81 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -1.29 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60,890 MHz | 500,000 kHz 6.34168 GHz -56.58 dBm -55.30 dB -15.30 dB
-60.890 MHz -40,590 MHz | 500,000 kHz 6.34414 GHz -57.51 dBm -56.23 dB -16.24 dB
-40.590 MHz -21,300 MHz 500.000 kHz 6.38317 GHz -43.27 dBm -41,98 dB -21.76 dB
-21.300 MHz -20.300 MHz 500.000 kHz 6.38371 GHz -43.94 dBm -42.65 dB -22.85 dB
20.300 MHz 21.300 MHz 500.000 kHz 6.42629 GHz -33.61 dBm -32.32 dB -12.52 dB
21.300 MHz 40.590 MHz 500.000 kHz 6.42639 GHz -33.47 dBm -32.18 dB -12.14 dB
40.590 MHz 60,890 MHz | 500.000 kHz 6.46552 GHz -57.62 dBm -56.33 dB -16.55 dB
60.890 MHz 100,000 MHz | 5S00.000 kHz 6.47262 GHz -57.36 dBm -56.07 dB -16.07 dB
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Spectrum

Ref Level 15.00 dBm  Offset 26.01 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power 0.05dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.750 MHz 500.000 kHz 6.50184 GHz -58.48 dBm -58.53 dB -18.53 dB
-60.750 MHz -40.500 MHz 500.000 kHz 6.50434 GHz -58.77 dBm -58.82 dB -18.87 d&
-40.500 MHz -21.250 MHz 500.000 kHz 6.54362 GHz -31.92 dBm -31.97 dB -11.91 d&
-21.250 MHz -20,250 MHz | 500,000 kHz 6.54378 GHz -31.69 dBm -31.74 dB -12.34 dB
20.250 MHz 21,250 MHz | 500.000 kHz 6.58624 GHz -42.90 dBm -42.95 dB -23.15 dB
21.250 MHz 40,500 MHz | 500.000 kHz 6.58650 GHz -41.89 dBm -41.94 dB -21.83 dB
40.500 MHz 60,750 MHz | 500.000 kHz 6.62574 GHz -59.50 dBm -59.55 dB -19.56 db
60.750 MHz 100,000 MHz | 500.000 kHz 6.63416 GHz -58.97 dBm -59.02 dB -19.02 dB
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Spectrum Emission Mask Standard: None
Peak Power -0.89 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.890 MHz | 500.000 kHz ©.501680 GHz -59.32 dBm 58,43 db -18.43 db
-60.890 MHz -40.590 MHz | 500.000 kHz 6.50430 GHz -59.75 dBm 58,86 dB -18.97 dB
-40.500 MHz -21.300 MHz | 500.000 kHz 6.54367 GHz -32.47 dBm 3158 dB 11157 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.54371 GHz -32.95 dBm 32,06 dB -12.26 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.58620 GHz -44.49 dBm -43.60 dB -23.80 dB
21,300 MHz 40,590 MHz | 500.000 kHz 6.58637 GHz -43.94 dBm -43.05 dB -23.02 dB
40.590 MHz 60.890 MHz | 500.000 kHz 6.62588 GHz -59.52 dBm 58,63 db -18.64 db
60.890 MHz | 100.000 MHz | 500.000 kHz 6.64482 GHz -59.22 dBm 58,33 db -18.33 db
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Spectrum

Ref Level 15.00 dBm  Offset 25.93 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.08 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.750 MHz 500.000 kHz 6.60185 GHz -59.15 dBm -59.07 dB -19.07 d&
-60.750 MHz -40.500 MHz 500.000 kHz 6.62460 GHz -59.23 dBm -59.15 dB -19.36 d&
-40.500 MHz -21.250 MHz 500.000 kHz 6.66366 GHz -32.29 dBm -32.22 dB -12.18 d&
-21.250 MHz -20,250 MHz | 500,000 kHz 6.66376 GHz -32.09 dBm -32.01dB -12.21 dé
20.250 MHz 21,250 MHz | 500.000 kHz 6.70624 GHz -42.06 dBm -41.99 dB -22.19 dB
21.250 MHz 40,500 MHz | 500.000 kHz 6.70656 GHz -41.18 dBm -41.11de -20.98 dB
40.500 MHz 60,750 MHz | 500.000 kHz 6.74558 GHz -59.37 dBm -59.29 dB -19.40 dB
60.750 MHz 100,000 MHz | 500.000 kHz 6.75762 GHz -59.17 dBm -59.10 dB -19.10 dB
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Spectrum Emission Mask Standard: None
Peak Power -0.87 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61,320 MHz | 500,000 kHz 6.60889 GHz -59.44 dBm -58.57 dB -18.57 db
-61.320 MHz -40,880 MHz | 500,000 kHz 6.62369 GHz -59.93 dBm -59.06 dB -19.06 dB
-40.880 MHz -21.440 MHz 500.000 kHz 6.66339 GHz -33.33 dBm -32.46 dB -12.39 dB
-21.440 MHz -20.440 MHz 500.000 kHz 6.66357 GHz -33.48 dBm -32.61 dB -12.81 dB
20.440 MHz 21.440 MHz 500.000 kHz 6.70643 GHz -44.15 dBm -43.28 dB -23.48 dB
21.440 MHz 40.880 MHz 500.000 kHz 6.70661 GHz -43.68 dBm -42.81 dB -22.74 dB
40.880 MHz 61,320 MHz | 500.000 kHz 6.74615 GHz -59.39 dBm -58.52 dB -18.62 db
61.320 MHz 100,000 MHz | 5S00.000 kHz 6.74895 GHz -59.20 dBm -58.33 dB -18.33 dB
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Ref Level 15.00 dBm  Offset 26.01 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.19 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61,170 MHz 500.000 kHz 6.78306 GHz -58.80 dBm -58.61 dB -18.61 dB
-61.170 MHz -40.780 MHz 500.000 kHz 6.78444 GHz -58.96 dBm -58.77 dB -19.13 dB
-40.780 MHz -21.390 MHz 500.000 kHz 6.82358 GHz -39.32 dBm -39.13 dB -19.12 dB
-21.390 MHz -20,390 MHz | S00.000 kHz 6.82364 GHz -42.27 dBm -42,08 dB -22.68 db
20.390 MHz 21,390 MHz | 5S00.000 kHz 6.86638 GHz -33.22 deém -33.03 de -13.23 dB
21.390 MHz 40,780 MHz | 500.000 kHz 6.86640 GHz -32.65 dBm -32.46 dB -12.45 dB
40.780 MHz 61,170 MHz | 500.000 kHz 6.90584 GHz -59.17 dBm -58.98 dB -19.17 dB
61.170 MHz 100,000 MHz | 500.000 kHz 6.90726 GHz -59.23 dBm -59.04 dB -19.04 dB
—

1 J

Date: 10.AUG.2024 19:14:44

11AX40MIMO_Ant10_6845_242Tone_RU62

Spectrum N
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Spectrum Emission Mask Standard: None
Peak Power -0.62 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61,170 MHz | 500,000 kHz 6.78322 GHz -52.62 dBm -58.00 dB -18.00 dB
-61.170 MHz -40,780 MHz | 500,000 kHz 6.78392 GHz -59.00 dBm -58,38 dB -18.43 dB
-40.780 MHz -21,390 MHz | 500.000 kHz 6.82354 GHz -43.94 dBm -43.32.dB -23.30dB
-21.390 MHz -20.390 MHz | 500,000 kHz £.82362 GHz -44.35 dBm 4373 dB -23.93 dB
20.390 MHz 21.390 MHz | 500,000 kHz 6.86636 GHz -33.17 dBm -32.55dB -13.15de
21.390 MHz 40,780 MHz | 500,000 kHz 6.86650 GHz -32.95 dBm -32,33dB -12.29 dB
40.780 MHz 61,170 MHz | 500.000 kHz 6.90614 GHz -59.10 dBm -58.48 dB -18.50 d&
61.170 MHz 100,000 MHz | 5S00.000 kHz 6.90782 GHz -58.94 dBm -58.32 dB -18.32 dB
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.85dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -124.070 MHz 1.000 MHz 5.85599 GHz -53.98 dBm -55.83 dB -15.83 dB
-124.070 MHz -82.710 MHz 1.000 MHz 5.86383 GHz -53.87 dBm -55.72 dB -16.56 dB
-82.710 MHz -42.360 MHz 1.000 MHz 5.94254 GHz -29.80 dBm -31.65 dB -11.63 dB
-42.360 MHz -41.360 MHz 1.000 MHz 5.94266 GHz -30.21 dBm -32,06 dB -12.46 db
41.360 MHz 42,360 MHz 1.000 MHz 6.02734 GHz -40.36 dBm -42.21dB -22.61 dB
42.360 MHz 82,710 MHz 1.000 MHz 6.02854 GHz -39.93 dém -41.78 dB -21.54 dB
82.710 MHz 124,070 MHz 1.000 MHz 6.10885 GHz -58.61 dBm -60.46 dB -20.52 dB
124.070 MHz 200.000 MHz 1.000 MHz 6.11293 GHz -52.30 dBm -60.15 dB -20.15 dB
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Spectrum Emission Mask Standard: None
Peak Power 1.44 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz | -124.640 MHz 1.000 MHz 5.85254 GHz -54.37 dBm 55,81 db -15.81 db
-124.640 MHz -83.000 MHz 1.000 MHz 5.86070 GHz -54.60 dBm -56.04 db -16.14 di
-83.090 MHz -42.550 MHz 1.000 MHz 5.94211 GHz -31.99 dBm -33.43dB -13.36 dB
-42.550 MHz -41.550 MHz 1.000 MHz 5.94247 GHz -32.16 dBm -33.60 dB -14.00 de
41.550 MHz 42.550 MHz 1.000 MHz 6.02753 GHz -43.50 dBm -44.94 dB -25.34 d8
42.550 MHz 83.090 MHz 1.000 MHz 6.02845 GHz -42.13 dBm 43,56 dB -23.39 dB
53.090 MHz 124,640 MHz 1.000 MHz £.10958 GHz -58.43 dBm -59.87 db -19.89 db
124,640 MHz | 200.000 MHz 1.000 MHz £6.11926 GHz -57.98 dBm -59.42 db -19.42 db
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Spectrum

Ref Level 15.00 dBm  Offset 25.68 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power 0.45dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.780 MHz 1.000 MHz 6.10028 GHz -56.14 dBm -56,59 dB -16.59 d&
-123.780 MHz -82.520 MHz 1.000 MHz 6.10148 GHz -56.31 dBm -56.76 dB -16.84 dB
-82.520 MHz -42.260 MHz 1.000 MHz 6.18268 GHz -30.99 dBm -31.44 dB -11.43 db
-42.260 MHz -41.260 MHz 1.000 MHz 6.18276 GHz -31.93 dém -32,39 dB -12.79 d&
41.260 MHz 42,260 MHz 1.000 MHz 6.26720 GHz -42.05 dBm -42,50 dB -23.70 dB
42.260 MHz 82.520 MHz 1.000 MHz 6.26800 GHz -39.91 dBm -40.36 dB -20.22 dB
82.520 MHz 123,780 MHz 1.000 MHz 6.34868 GHz -58.03 dBm -58.48 dB -18.51dB
123.780 MHz 200.000 MHz 1.000 MHz 6.38265 GHz -57.68 dBm -58.13 dB -18.13 dB
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Ref Level 15.00 dBm  Offset 25.94 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.06 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -123.780 MHz 1.000 MHz 6.09912 GHz -56.13 dBm -56.08 dB -16.08 dB
-123.780 MHz -82.520 MHz 1.000 MHz 6.10284 GHz -55.99 dBm -55.94 dB -16.41 dB
-82.520 MHz -42.260 MHz 1.000 MHz £6.18272 GHz -32.86 dBm -32,80 dB -12.79 dB
-42.260 MHz -41.260 MHz 1.000 MHz £6.18276 GHz -32.99 dBm -32.93dB -13.33dB
41.260 MHz 42.260 MHz 1.000 MHz 6.26724 GHz -45.23 dBm -45.18 dB -25.58 dB
42.260 MHz 82.520 MHz 1.000 MHz 6.26800 GHz -44.42 dBm 44,36 dB -24.22 dB
82.520 MHz 123,780 MHz 1.000 MHz 6.34872 GHz -57.34 dBm -57.29 dB -17.30 dB
123.780 MHz 200.000 MHz 1.000 MHz 6.36973 GHz -56.86 dBm -56.80 dB -16.80 dB
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Ref Level 15.00 dBm  Offset 25.82 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.61 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.22630 GHz -55.74 dBm -55.13 dB -15.13 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.26202 GHz -56.08 dBm -55.47 dB -15.53 d&
-82.130 MHz -42.070 MHz 1.000 MHz 6.34291 GHz -41.69 dBm -41.08 dB -21.08 d&
-42.070 MHz -41.070 MHz 1.000 MHz 6.34295 GHz -43.26 dBm -42,65 dB -23.05 d&
41.070 MHz 42,070 MHz 1.000 MHz 6.42705 GHz -32.47 dBm -31.86 dB -12.26 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.42725 GHz -32.12 dBm -31.51de -11.47 dB
82.130 MHz 123,200 MHz 1.000 MHz 6.50814 GHz -57.28 dBm -56.67 dB -16.69 db
123.200 MHz 200.000 MHz 1.000 MHz 6.52862 GHz -56.91 dBm -56,30 dB -16.30 dB
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Ref Level 15.00 dBm  Offset 25.71 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -1.47 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.26002 GHz -57.17 dBm -55.71de -15.71dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.26234 GHz -57.31 dBm -55.84 dB -16.00 dB
-82,130 MHz -42,070 MHz 1.000 MHz 6.34259 GHz -44.39 dBm -42,92 dB -22.85 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.34295 GHz -45.55 dBm -44.08 dB -24.48 dB
41.070 MHz 42.070 MHz 1.000 MHz 6.42705 GHz -33.98 dBm -32,52 dB -12.92 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.42725 GHz -34.19 dBm -32.72 dB -12.69 db
82.130 MHz 123,200 MHz 1.000 MHz 6.50802 GHz -57.82 dBm -56.35 dB -16.40 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.52678 GHz -57.52 dBm -56.05 dB -16.05 dB

) )

Date: 10.AUG.2024 19:27:17

Sporton International Inc. (Kunshan) Page Number 1 A2-187 of 194
TEL : +86-512-57900158
FCC ID: UZTEM45A2



samranss. FCC RF Test Report Report No. : FR460505G

11AX80MIMO_Ant8_6625_484Tone_RU65

Spectrum
Ref Level 15.00 dBm  Offset 25.85 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
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-70 dem
-0 dem
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.27 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.49091 GHz -56.71 dBm -55.43 dB -15.43 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.50231 GHz -57.10 dBm -55.82 dB -15.89 d&
-81.940 MHz -41.970 MHz 1.000 MHz 6.58281 GHz -32.65 dBm -31.38 dB -11.33 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.58305 GHz -32.59 dBm -31.32 dB -11.72 dé
40.970 MHz 41.970 MHz 1.000 MHz 6.66695 GHz -41.69 dBm -40.42 dB -20.82 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.66703 GHz -40.39 dBm -39.11de -19.10 dB
£81.940 MHz 122,910 MHz 1.000 MHz 6.74745 GHz -57.03 dBm -55.76 dB -15.89 dB
122,910 MHz 200.000 MHz 1.000 MHz 6.77965 GHz -56.81 dBm 5.54 dB -15.54 dB
—
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Spectrum N

Ref Level 15.00 dBm  Offset 25.61 dB Mode Sweep

Count 100/100

@® 1Rm View
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.28 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -123.480 MHz 1.000 MHz 6.47018 GHz -57.32 dBm -55.04 dB -15.04 db
-123.480 MHz -82.320 MHz 1.000 MHz 6.50182 GHz -57.53 dBm 55,25 dB -15.34 dB
-82.320 MHz 42,160 MHz 1.000 MHz 6.58270 GHz -34,20 dBm 3193 dB 11,90 dB
-42.160 MHz 41160 MHz 1.000 MHz 6.58286 GHz -34.99 dBm 3271 dB -13.11d8B
41.160 MHz 42,160 MHz 1.000 MHz 6.66714 GHz -45.27 dBm -43.00 dB -23.40 dB
42.160 MHz 82,320 MHz 1.000 MHz 6.66738 GHz -43.27 dBm -40.99 dB -20.95 dB
82,320 MHz | 123,480 MHz 1.000 MHz 6.74830 GHz -57.35 dBm -55.07 dBb -15.12 dB
123.480 MHz | 200.000 MHz 1.000 MHz 6.76202 GHz -57.12 dBm 54,54 db -14.84 db
) ) (]
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Spectrum e
Ref Level 15.00 dBm  Offset 25.73 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
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CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.28 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.780 MHz 1.000 MHz 6.57472 GHz -57.02 dBm -55.74 dB -15.74 dB
-123.780 MHz -82.520 MHz 1.000 MHz 6.58136 GHz -57.26 dBm -55.98 dB -16.02 d&
-82.520 MHz -42.260 MHz 1.000 MHz 6.66272 GHz -33.27 dBm -31.99 dB -11.98 d&
-42.260 MHz -41.260 MHz 1.000 MHz 6.66276 GHz -33.88 dBm -32,59 dB -12.99 d&
41.260 MHz 42,260 MHz 1.000 MHz 6.74724 GHz -42.62 dBm -41.34 dB -21.74 dB
42.260 MHz 82.520 MHz 1.000 MHz 6.74764 GHz -40.65 dBm -39.36 dB -19.29 dB
82.520 MHz 123,780 MHz 1.000 MHz 6.82872 GHz -57.20 dBm -55.92 dB -15.93 dB
123.780 MHz 200.000 MHz 1.000 MHz 6.84853 GHz -56.79 dBm -55.50 dB -15.50 dB
—
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Spectrum A
Ref Level 15.00 dBm  Offset 25.64 dB Mode Sweep
Count 100/100
@® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.24 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -123.480 MHz 1.000 MHz 6.57338 GHz -57.66 dBm -55.42 dB -15.42 dB
-123.480 MHz -82,320 MHz 1.000 MHz 6.58186 GHz -57.95 dBm -55.71de -15.81dB
-82,320 MHz -42,160 MHz 1.000 MHz 6.66278 GHz -34.58 dBm -32,33dB -12,32 dB
-42.160 MHz -41.160 MHz 1.000 MHz 6.66286 GHz -34.87 dBm -32.62 dB -13.02 dB
41.160 MHz 42,160 MHz 1.000 MHz 6.74714 GHz -45.50 dBm -43.26 dB -23.66 db
42.160 MHz 82,320 MHz 1.000 MHz 6.74734 GHz -43.89 dBm -41.64 dB -21.61 dB
82.320 MHz 123,480 MHz 1.000 MHz 6.82846 GHz -57.64 dBm -55.39 dB -15.40 d&
123.480 MHz 200.000 MHz 1.000 MHz 6.85830 GHz -57.29 dBm -55.04 dB -15.04 dB
—
] J b e
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Spectrum
Ref Level 15.00 dBm  Offset 25.90 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.28 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.65522 GHz -56.50 dBm -55.22 dB -15.22 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.66186 GHz -56.77 dBm -55.50 dB -15.51 d&
-82.130 MHz -42.070 MHz 1.000 MHz 6.74247 GHz -43.48 dBm -42,20 dB -22.11 d&
-42.070 MHz -41.070 MHz 1.000 MHz 6.74295 GHz -44.40 dBm -43.13 dB -23.53 db
41.070 MHz 42,070 MHz 1.000 MHz 6.82705 GHz -32,93 dBm -31.65dB -12.05 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.82709 GHz -32.48 dBém -31.20de -11.20 dB
82.130 MHz 123,200 MHz 1.000 MHz 6.90802 GHz -56.91 dBm -55.63 dB -15.68 db
123.200 MHz 200.000 MHz 1.000 MHz 6.96570 GHz -56.70 dBm -55.42 dB -15.43 dB
—
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Spectrum N
Ref Level 15.00 dBm  Offset 25.69 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.98 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.65187 GHz -52.78 dBm -50.80 dB -10.80 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.66215 GHz -53.65 dBm -51.67 dB -11.69 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.71128 GHz -49.07 dBm -47.09 dB -20.74 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.74305 GHz -45.45 dBm -43.48 dB -23.88 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.82695 GHz -33.52 dBm -31.54de -11.94de
41.970 MHz 81.940 MHz 1.000 MHz 6.82707 GHz -33.26 dBm -31.29dB -11.27 de
81.940 MHz 122,910 MHz 1.000 MHz 6.88985 GHz -49.70 dBm -47.73 dB -13.02 dB
122.910 MHz 200.000 MHz 1.000 MHz 6.94205 GHz -55.27 dBm -53.29 dB -13.29 dB
) ) (]
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Spectrum e
Ref Level 15.00 dBm  Offset 25.43 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.15dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -247.550 MHz 2.000 MHz 5.77405 GHz -53.10 dBm -52,95 dB -12.95 d&
-247.550 MHz -165.030 MHz 2.000 MHz 5.77925 GHz -53.57 dBm -53.42 dB -13.68 dB
-165.030 MHz -83.520 MHz 2.000 MHz 5.94136 GHz -33.84 dBm -33.70 dB -13.68 d&
-83.520 MHz -82.520 MHz 2.000 MHz 5.94152 GHz -34.25 dBm -34.10 dB -14.94 dB
82.520 MHz 83.520 MHz 2.000 MHz 6.10848 GHz -46.62 dBm -46.47 dB -27.31 dB
83.520 MHz 165.030 MHz 2.000 MHz 6.17646 GHz -48.18 dBm -48.04 dB -21.37 dB
165.030 MHz 247.550 MHz 2.000 MHz 6.27163 GHz -56.82 dBm -56.67 dB -16.80 dB
247.550 MHz 400.000 MHz 2,000 MHz 6.27435 GHz -56.73 dBm -56.59 dB -16.59 dB
—
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Spectrum A
Ref Level 15.00 dBm  Offset 25.39 dB Mode Sweep
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@ 1Rm View
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.76 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -247.550 MHz 2,000 MHz 5.76509 GHz -54.77 dBm -54.02 dB -14.02 dB
-247.550 MHz -165.030 MHz 2,000 MHz 5.77901 GHz -55.52 dBm -54.76 dB -14.99 dB
-165.030 MHz -83.520 MHz 2.000 MHz 5.94128 GHz -34.52 dBm -33.76 dB -13.74 de
-83.520 MHz -82,520 MHz 2.000 MHz 5.94152 GHz -34.81 dBm -34.06 dB -14.89 dB
82.520 MHz 83.520 MHz 2.000 MHz £6.10848 GHz -49.44 dBm 48,69 dB -29.52 de
83.520 MHz 165,030 MHz 2.000 MHz 6.18254 GHz -53.53 dBm 52,77 db -25.51 db
165.030 MHz 247.550 MHz 2.000 MHz 6.27227 GHz -57.07 dBm -56.32 dB -16.36 dB
247.550 MHz 400.000 MHz 2.000 MHz 6.40391 GHz -56.79 dBm -56.04 dB -16.04 dB
—
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Spectrum e
Ref Level 15.00 dBm  Offset 25.32 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.30 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -248.690 MHz 2.000 MHz 5.93443 GHz -50.34 dBm -50,05 dB -10.05 d&
-248.690 MHz -165.790 MHz 2.000 MHz 5.93763 GHz -51.80 dBm -51.50 dB -11.69 d&
-165.790 MHz -83.900 MHz 2.000 MHz 6.10090 GHz -34.27 dBm -33.97 dB -13.96 d&
-83.900 MHz -82.900 MHz 2.000 MHz 6.10114 GHz -34.86 dBm -34.56 dB -15.40 d&
52.900 MHz 83.900 MHz 2.000 MHz 6.26886 GHz -48.60 dBm -48.30 dB -29.13 dB
53.900 MHz 165.790 MHz 2.000 MHz 6.34234 GHz -53.07 dBm -52,77 dB -25.59 db
165.790 MHz 248.690 MHz 2.000 MHz 6.43341 GHz -56.70 dBm -56.40 dB -16.44 dB
248.690 MHz 400.000 MHz 2,000 MHz 6.43469 GHz -56.45 dBm -56.15 dB -16.15 dB
—
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Date: 10.AUG.2024 19:42:40

Range Low Range Up RBW Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz | -248.690 MHz 2.000 MHz 5.93083 GHz -54.56 dBm 52,64 db -12.64 db
-248.690 MHz | -165.790 MHz 2.000 MHz 5.93635 GHz -55.01 dBm -53.07 dB -13.08 dB
-165.790 MHz -83,900 MHz 2.000 MHz 6.10098 GHz -36.14 dBm 34,20 dB -14.18 dB
-83.000 MHz -82.900 MHz 2.000 MHz 6.10114 GHz -36.55 dBm 3461 dB -15.44 dB
82.000 MHz 83,000 MHz 2.000 MHz 6.26886 GHz 51.17 dBm 49,23 dB -30.07 dB
§3.000 MHz | 165.790 MHz 2.000 MHz 6.35003 GHz -55.70 dBm 53.76 dB -25.84 dB
165.790 MHz | 248,690 MHz 2.000 MHz 6.43269 GHz -56.41 dBm 54.47 dB -14.61dB
248,690 MHz | 400.000 MHz 2.000 MHz 6.43557 GHz -56.38 dBm -54.43 db -14.43 db
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Spectrum
Ref Level 15.00 dBm  Offset 25.75 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.83 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -246.410 MHz 2.000 MHz 6.09335 GHz -55.93 dBm -53.10 dB -13.10 d&
-246.410 MHz -164.270 MHz 2.000 MHz 6.09879 GHz -56.50 dBm -53.67 dB -13.70 d&
-164.270 MHz -83.140 MHz 2.000 MHz 6.18965 GHz -53.08 dBm -50.25 dB -23.13 db
-83.140 MHz -82.140 MHz 2.000 MHz 6.26190 GHz -49.90 dBm -47.07 dB -27.90 d&
82.140 MHz 83.140 MHz 2.000 MHz 6.42810 GHz -37.49 dBm -34.66 dB -15.50 d&
83.140 MHz 164.270 MHz 2.000 MHz 6.42826 GHz -37.52 dBm -34.69 dB -14.68 db
164.270 MHz 246.410 MHz 2.000 MHz 6.59113 GHz -56.45 dBm -53.62 dB -13.66 db
246.410 MHz 400.000 MHz 2,000 MHz 6.66129 GHz -56.23 dBm -53.40 dB -13.40 dB
—
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Ref Level 15.00 dBm  Offset 25.72 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db"u.‘nil heck PABS
P<200
0 dBm
-10 dém
-20 dBm
-30 dBm e
-40 d “ \
S0d
-60 dBm
-70 dem
-30 dém
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.69 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -248.120 MHz 2,000 MHz 5.94912 GHz -56.25 dBm -53.56 dB -13.56 dB
-248.120 MHz -165.410 MHz 2,000 MHz 6.09804 GHz -56.53 dBm -53.84 dB -14.01 dB
-165.410 MHz -83.710 MHz 2.000 MHz 6.22380 GHz -45.42 dBm -42,73 dB -19.06 dB
-83.710 MHz -82.710 MHz 2.000 MHz 6.26133 GHz -50.86 dBm -48.16 dB -28.99 dB
82.710 MHz 83.710 MHz 2.000 MHz 6.42867 GHz -38.16 dBm -35.46 dB -16.30 d&
83.710 MHz 165.410 MHz 2.000 MHz 6.42907 GHz -37.84 dBm -35.14 dB -15.11 d&
165.410 MHz 248.120 MHz 2.000 MHz 6.59284 GHz -56.36 dBm -53.66 dB -13.71 dB
248.120 MHz 400.000 MHz 2.000 MHz 6.62077 GHz -56.09 dBm -53.40 dB -13.40 dB
—
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Spectrum
Ref Level 15.00 dBm  Offset 25.96 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.41dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -248.690 MHz 2.000 MHz 6.41059 GHz -55.36 dBm -53.95 dB -13.95 dB
-248.690 MHz -165.790 MHz 2.000 MHz 6.41643 GHz -55.59 dBm -54.19 dB -14.20 dB
-165.790 MHz -83.900 MHz 2.000 MHz 6.53703 GHz -48.59 dBm -47.19 dB -22.88 db
-83.900 MHz -82.900 MHz 2.000 MHz 6.58114 GHz -50.13 dBm -48.73 dB -29.56 db
52.900 MHz 83.900 MHz 2.000 MHz 6.74886 GHz -37.30 dBm -35.89 dB -16.73 dB
53.900 MHz 165.790 MHz 2.000 MHz 6.74902 GHz -36.83 dBm -35.42 dB -15.41 dB
165.790 MHz 248.690 MHz 2.000 MHz 6.91365 GHz -55.49 dBm -54.08 dB -14.09 dB
248.690 MHz 400.000 MHz 2,000 MHz 6.98638 GHz -55.35 dBm -53.94 dB -13.94 dB
—
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Ref Level 15.00 dBm  Offset 25.75 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.30 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -248.120 MHz 2,000 MHz 6.41644 GHz -54.55 dBm -52,24 dB -12.24 dB
-248.120 MHz -165.410 MHz 2,000 MHz 6.41740 GHz -55.00 dBm -52,79 dB -12.86 dB
-165.410 MHz -83.710 MHz 2.000 MHz 6.50235 GHz -51.59 dBm -49.28 dB -21.55 dB
-83.710 MHz -82.710 MHz 2.000 MHz 6.58133 GHz -51.75 dBm -49.44 dB -30.28 dB
82.710 MHz 83.710 MHz 2.000 MHz 6.74867 GHz -37.13 dBm -34.83 dB -15.66 dB
83.710 MHz 165.410 MHz 2.000 MHz 6.74883 GHz -35.94 dBm -33.63 dB -13.62 dB
165.410 MHz 248.120 MHz 2.000 MHz 6.91252 GHz -55.62 dBm -53.32 dB -13.41 dB
248.120 MHz 400.000 MHz 2.000 MHz 6.91524 GHz -55.55 dBm -53.24 dB -13.24 dB
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2

Page Number 1 A2-194 of 194



s=aranas. FCC RF Test Report Report No. : FR460505G

Appendix B. AC Conducted Emission Test Results

: Temperature : 24.2~25.6°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
50.0 15E RSS247-AVG
40.0
30.0 4
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-1 2024 LINE
_ 2
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Lossz Remark
MHz ~ dBuV dE ~ dBuvV  dBuv B dB
1 0.177 41.01 -23.63 64.64 30.50 0.10 10.41 QP
2 0.177 24.71 -28.93 54.64 14.20 0.10 10.41 Average
3 1.249 39.09 -16.91 56.00 29.19 -0.19 10.09 g
4 1.249 28.79 -17.21 46.00 18.89 —0.19 10.09 Average
5 1.577 40.38 -15.62 56.00 30.51 -0.21 10.08 @F
6 1.577 31.48 -14.52 46.00 21.61 -0.21 10.08 Average
7 1.734 40.07 -15.83 56.00 30.20 -0.21 10.08 @F
g 1.734 30.77 -15.23 46.00 20.90 -0.21 10.08 Average
9 2.371 40.08 -15.92 56.00 30.20 -0.19 10.07 qP
10 *#  2.371 34.48 -11.52 46.00 24.60 -0.19 10.07 Average
11 2.750 38.70 -17.30 56.00 28.80 -0.17 10.07 @F
12 2.750 33.50 -12.50 46.00 23.60 —0.17 10.07 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2

TEL : +86-512-57900158
FCC ID: UZTEM45A2




saronas. FCC RF Test Report

Report No. : FR460505G

: Temperature : 24.2~25.6°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
50.0 | 15E RS§247-QP
s0.00 | 15E RSS247-AVG
'“ II
40.0 { 790
30.0 11 LSl
i
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.169 41.04 -23.95 64.99 30.50 0.12 10.42 QP
2 0.169 25.14 -29.85 54.99 14.60 0.12 10.42 Average
3 0.181 46.04 -17.94 £3.98 35.50 0.13 10.41 QP
4 0.191 28.74 -25.24 53.98 18.20 0.13 10.41 Average
5 0.255 38.54 -23.06 61.60 28.20 -0.02 10.36 QP
6 0.255 25.84 -25.76 51.80 15.50 —0.02 10.36 Average
7 2.513 37.07 -18.93 56.00 27.20 -0.20 10.07 4P
8 %  2.513 31.07 -14.93 46.00 21.20 -0.20 10.07 Average
9 2.794 37.06 -18.84 56.00 27.20 -0.21 10.07 @F
10 2.794 30.46 -15.54 46.00 20.60 -0.21 10.07 Average
11 3.123 36.06 -19.94 56.00 26.20 -0.21 10.07 qP
12 3.123 28.66 —17.34 46.00 18.80 -0.21 10.07 Average

Note:

1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

3. The same data of conducted emission was used for indoor client mode and standard client mode.

Sporton International Inc. (Kunshan)
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Report No. : FR460505G

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 %
Test Engineer : Levi zhao
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode ‘ Band ‘ e Antenna Modulation Channel ‘ Frequency ‘ PEIEY RU Remark
(GHz) Rate
Mode 1 = U-NII-5 | 5.925-6.425 @ CDD 8+10 802.11a 1 5955 6Mbps Full -
Mode 2 = U-NII-5 | 5.925-6.425 @ CDD 8+10 802.11a 49 6195 6Mbps Full -
Mode 3 = U-NII-5 | 5.925-6.425 @ CDD 8+10 802.11a 93 6415 6Mbps Full -
Mode 4 | U-NII-5 | 5.925-6.425 | CDD 8+10 @ 802.11ax HE20 1 5955 MCSO0 Full -
Mode 5 | U-NII-5 | 5.925-6.425 | CDD 8+10 @ 802.11ax HE20 1 5955 MCSO | RU106/53 -
Mode 6 | U-NII-5 | 5.925-6.425 | CDD 8+10 @ 802.11ax HE20 49 6195 MCSO0 Full -
Mode 7 | U-NII-5  5.925-6.425 | CDD 8+10 | 802.11ax HE20 93 6415 MCSO0 Full -
Mode 8 | U-NII-5  5.925-6.425 | CDD 8+10 | 802.11ax HE40 3 5965 MCSO0 Full -
Mode 9 | U-NII-5  5.925-6.425 | CDD 8+10 | 802.11ax HE40 3 5965 MCSO | RU242/61 -
Mode 10 | U-NII-5 | 5.925-6.425 | CDD 8+10 @ 802.11ax HE40 51 6025 MCSO0 Full -
Mode 11 = U-NII-5 | 5.925-6.425 CDD 8+10 | 802.11lax HE40 91 6405 MCSO Full -
Mode 12 = U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 7 5985 MCSO Full -
Mode 13 = U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 7 5985 MCSO | RU484/65 -
Mode 14 = U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 55 6227 MCSO0 Full -
Mode 15 U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 87 6385 MCSO0 Full -
Mode 16 =~ U-NII-5 | 5.925-6.425 CDD 8+10 802.11ax HE160 15 6025 MCSO Full -
Mode 17  U-NII-5 | 5.925-6.425 CDD 8+10 802.11ax HE160 15 6025 MCSO0 = RU 996/67 -
Mode 18 U-NII-5 | 5.925-6.425 CDD 8+10 802.11ax HE160 47 6185 MCSO Full -
Mode 19 U-NII-5 | 5.925-6.425 CDD 8+10 802.11lax HE160 79 6345 MCSO0 Full -
Mode 31 U-NII-7 | 6.525-6.875 CDD 8+10 802.11a 117 6535 6Mbps Full -
Mode 32 U-NII-7 | 6.525-6.875 CDD 8+10 802.11a 149 6695 6Mbps Full -
Mode 33 U-NII-7 | 6.875-7.125 CDD 8+10 802.11a 181 6855 6Mbps Full -
Mode 34 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE20 117 6535 MCSO0 Full -
Mode 35 U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE20 149 6695 MCSO0 Full -
Mode 36 = U-NII-7 | 6.875-7.125 | CDD 8+10 | 802.11ax HE20 181 6855 MCSO0 Full -
Mode 37 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE40 123 6565 MCSO0 Full -
Mode 38 U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE40 147 6685 MCSO0 Full -
Mode 39 = U-NII-7 | 6.875-7.125 | CDD 8+10 | 802.11ax HE40 179 6845 MCSO0 Full -
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Mode Band (BGal—TS) Antenna Modulation Channel = Frequency g::: RU | Remark
Mode 40 | U-NII-7 | 6.525-6.875 | CDD 8+10 802.11ax HE80 135 6625 MCSO0 | Full -
Mode 41 | U-NII-7 | 6.525-6.875 | CDD 8+10 802.11ax HE80 151 6705 MCSO0 | Full -
Mode 42 | U-NII-7 | 6.875-7.125 | CDD 8+10 802.11ax HE80 167 6785 MCSO0 | Full -
Mode 43 | U-NII-7 = 5.925-6.425 | CDD 8+10 @ 802.11lax HE160 143 6665 MCSO  Full -
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Summary of each worse mode

Mode Modulation Ch. (":\;ﬁ'(l) (dgizlellm) (dIB_LnC;;m) M(?jrg)in Pol. Z?/Zk Result Remark
1 802.11a 1 5924.98 41.88 68.20 -26.32 H AVERAGE Pass Band Edge
1 802.11a 1 11910.00 46.31 74.00 -27.69 H PEAK Pass Harmonic
2 802.11a 49 - - - - - - - Band Edge
2 802.11a 49 | 12390.00 46.65 74.00 -27.35 H PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 46.79 88.20 -41.41 \% PEAK Pass Harmonic
4 802.11ax HE20 1 5924.96 39.88 68.20 -28.32 H AVERAGE | Pass | Band Edge
4 802.11ax HE20 1 11910.00 46.01 74.00 -27.99 H PEAK Pass Harmonic
5 802.11ax HE20 1 5922.44 68.67 88.20 -19.53 H PEAK Pass Band Edge
5 802.11ax HE20 1 - - - - - - - Harmonic
6 802.11ax HE20 49 - - - - - - - Band Edge
6 802.11ax HE20 49 | 12390.00 45.60 74.00 -28.40 \% PEAK Pass Harmonic
7 802.11ax HE20 93 - - - - - - - Band Edge
7 802.11ax HE20 93 | 12830.00 47.03 88.20 -41.17 H PEAK Pass Harmonic
8 802.11ax HE40 3 5925.00 41.77 68.20 -26.43 H AVERAGE Pass Band Edge
8 802.11ax HE40 3 11930.00 45.74 74.00 -28.26 \% PEAK Pass Harmonic
9 802.11ax HE40 3 5920.70 63.24 88.20 -24.96 \% PEAK Pass Band Edge
9 802.11ax HE40 3 - - - - - - - Harmonic
10 802.11ax HE40 51 - - - - - - Band Edge
10 802.11ax HE40 51 | 12050.00 46.84 74.00 -27.16 H PEAK Pass Harmonic
11 802.11ax HE40 91 - - - - - - - Band Edge
11 802.11ax HE40 91 | 12810.00 46.30 88.20 -41.90 \% PEAK Pass Harmonic
12 802.11ax HE80 7 5924.98 41.79 68.20 -26.41 \% AVERAGE Pass Band Edge
12 802.11ax HE80 7 11970.00 46.00 74.00 -28.00 H PEAK Pass Harmonic
13 802.11ax HE8O 7 5924.56 44.48 68.20 -23.72 H AVERAGE Pass Band Edge
13 802.11ax HE80 7 - - - - - - - Harmonic
14 802.11ax HE80 55 - - - - - - Band Edge
14 802.11ax HE8O 55 | 12454.00 46.83 74.00 -27.17 \% PEAK Pass Harmonic
15 802.11ax HE80 87 - - - - - - - Band Edge
15 802.11ax HE80 87  12770.00 46.49 88.20 -41.71 \% PEAK Pass Harmonic
16 802.11ax HE160 15 5876.10 46.51 68.20 -21.69 \% AVERAGE Pass Band Edge
16 802.11ax HE160 15 | 12050.00 45.56 74.00 -28.44 H PEAK Pass Harmonic
17 802.11ax HE160 15 5925.00 47.09 68.20 -21.11 \% AVERAGE Pass Band Edge
17 802.11ax HE160 | 15 - - - - - - - Harmonic
18 802.11ax HE160 | 47 - - - - - - - Band Edge
18 802.11ax HE160 47 @ 12370.00 46.37 74.00 -27.63 H PEAK Pass Harmonic
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Mode Modulation Ch. (":\;ﬁ'(l) (dgizlellm) (dIB_LnC;;m) M(?jrg)in Pol. Z?/Zk Result Remark
19 802.11ax HE160 | 79 - - - - - - - Band Edge
19 802.11ax HE160 79 | 12690.00 46.12 74.00 -27.88 \Y, PEAK Pass Harmonic
31 802.11a 117 - - - - - - - Band Edge
31 802.11a 117 = 13070.00 47.38 88.20 -40.82 \% PEAK Pass Harmonic
32 802.11a 149 - - - - - - - Band Edge
32 802.11a 149 = 13390.00 45.94 74.00 -28.06 \% PEAK Pass Harmonic
33 802.11a 181 - - - - - - - Band Edge
33 802.11a 181 | 13710.00 45.46 88.20 -42.74 \Y, PEAK Pass Harmonic
34 802.11ax HE20 = 117 - - - - - - - Band Edge
34 802.11ax HE20 117 = 13070.00 46.99 88.20 -41.21 H PEAK Pass Harmonic
35 802.11ax HE20 149 - - - - - - - Band Edge
35 802.11ax HE20 149 = 13390.00 46.43 74.00 -27.57 \% PEAK Pass Harmonic
36 802.11ax HE20 = 181 - - - - - - - Band Edge
36 802.11ax HE20 | 181 @ 13710.00 45.38 88.20 -42.82 H PEAK Pass Harmonic
37 802.11ax HE40 @ 123 - - - - - - - Band Edge
37 802.11ax HE40 123 ' 13130.00 46.11 88.20 -42.09 \% PEAK Pass Harmonic
38 802.11ax HE40 147 - - - - - - - Band Edge
38 802.11ax HE40 147 @ 13370.00 46.88 74.00 -27.12 \% PEAK Pass Harmonic
39 802.11ax HE40 179 - - - - - - - Band Edge
39 802.11ax HE40 179 = 13690.00 45.32 88.20 -42.88 \% PEAK Pass Harmonic
40 802.11ax HE8O 135 - - - - - - - Band Edge
40 802.11ax HE80 135 ' 13250.00 46.90 74.00 -27.10 \% PEAK Pass Harmonic
41 802.11ax HE80 151 - - - - - - - Band Edge
41 802.11ax HE80 151 @ 13410.00 45.31 88.20 -42.89 \% PEAK Pass Harmonic
42 802.11ax HE8O 167 - - - - - - - Band Edge
42 802.11ax HE8O 167 @ 13570.00 45.49 88.20 -42.71 H PEAK Pass Harmonic
43 802.11ax HE160 | 143 - - - - - - - Band Edge
43 802.11ax HE160 143 @ 13330.00 45.61 74.00 -28.39 H PEAK Pass Harmonic
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Mode 1
Mode Band Edge
Mode U-NII-5_5.925-6.425 802.11a_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
Witi 6F{Peak) WiFi 6E(Peak|
83 813 |
5.0 A
1
i I WWW
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MdihENe B &N Bh & B B o &
1 592387 53.80 B8.20 -34.40 46.40 35.13 1140 39.22 .60 116 313 PEMK 1 5995.08 168.98 —----- ------ 16159 35.15 1142 39.13 @.e4 116 313 PEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
83 813
WIF-E(AVG) WIFLSE(AVG)]
5.0 A |
448 ] 44
Av et
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MhENe B &N Bh & B B o &
1 592498 41.88 68.20 -26.31 34.57 35.13 1140 39.22 .60 116 313 AVERAGE 1 5995.00 108.29 —----- ------ 92,87 3516 1143 39,17 0.0 116 313 AVERAGE
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1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 -+ a5 -
Wifi 6R(Feak) WiFi 6E(Peak)
813 813 |
50 5
1
us s T
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 592070 50.83 86.20 -37.37 43.52 .13 1140 39.22 0.00 108 36 PEM 1 5955.00 106,83 ----nn -=---- 9,44 3515 1142 3908 0.0 lee 36 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLGE(AVG) WIFLSE(AVG)
50 5 |
48 1 48
Av V-—M
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5925.60 39.76 68.20 -18.50 32.39 35.13 1140 39.22 @.00 108 36 AVERAGE 1 595500 98,82 ---ees -eeee- 9140 3516 1143 39.017 0.00 108 36 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 0 Level (dBuVim)
134 1134
915 015
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1 gl 1
Peak 8 gty
[RRRS—— T MWMMWWWWW
Avg 18 !
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11919.08 46,31 74.80 -27.69 57.42 38.60 16.62 66.33 @.08 -~  -- PEAK 1 11910.00 46.06 74.80 -27.94 57.17 38.60 16.62 66.33 @.08 -~ -- PEAK

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak B VORI TR el AR A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12399.00 46.65 74.80 -27.35 56.87 38.80 16.93 65.%5 @.08 -~ -- PEAK 1 123%.00 45.59 74.80 -28.41 55.81 38.80 16.93 5.9 @.08 -~ - PEAK
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TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Pol. Horizontal Vertical
1‘,““mel(dBqu) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1 1
Peak e PO —— b WA er————
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 46.68 88.20 -41.52 55.86 39.13 17.20 65.53 .00 == PEAK 1 12830.00 46.79 88.20 -41.41 55.97 39.13 17.22 5.5 0.0 -~ - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C9 of C50
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4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134 1
i1 - 95 -
Wifi GF(Peak) WiFi 6E(Peak)
i3 LW |
50 A
1
Peak
125 125
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 59152 51.46 86.20 -36.74 44.19 35.12 1139 39.24 0.6 103 323 PEN 1 5955.00 167,98 ---ens -=e-e- 100,59 35.15 1142 39.08 0.0 o3 323 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
i3 LW
WHISE(AVG) WIFLSE(AVG)
50 A |
44 1 L
Av e T
g 5 32‘5W
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.% 39.88 68.20 -18.32 32.57 35.13 1140 39.22 0.0 103 323 AVERAGE 1 595500 98,22 ---e-s -eeee- 5.8 35.15 1142 39.08 0.00 103 323 AVERAGE
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4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134 i
i1 95
Wi E(Pe WiFi 6E{Peak)
i3 LW |
50 A
1
Peak
125 128
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.65 49.59 86.20 -38.61 42.28 35.13 1140 39.22 0.0 108 36 PEM 1 5955.00 167,01 ----ns -=---- 99,59 3516 1143 39.07 0.00  lee 36 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
i3 LW
WHISE(AVG) WIFLSE(AVG)
50 A |
44 L
Avg 1 WW
125 128
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.67 38.60 68.20 -19.60 31.29 35.13 1140 39.22 @.00 108 36 AVERAGE 1 595500 97.35 ---eee weeees 9.9 35.16 1143 39.017 0.00 108 36 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 31‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 8 1 P : i
prmmm— AL R I Ll ey
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11910.00 46.61 74.80 -27.99 57.12 38.60 16.62 66.33 .00 == PEAK 1 11910.00 44.93 74.80 -29.07 56.04 38.60 16.62 66.33 @.08 -~ - PEAK

Sporton International Inc. (Kunshan)
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460505G
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WiFi GE(Peak WiFi GE(Peak
813 813 |
1
50 5.
S WU 4 et
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.44 68.67 86.20 -19.53 6136 35.13 1140 39.22 0.0 165 362 PEAK 1 5955.00 189,97 ---enn =oeeen 102,58 35.15 1142 39.08 .00 165 302 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 1 48
Av L/_J__,._»f—/—-—"“
g 15 325! M
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592450 43.81 68.20 -14.39 36,50 35.13 1140 39.22 @.00 165 382 AVERAGE 1 5955.00 16112 ---ens =eeeen 93,73 3515 1142 39.08 0.0 165 382 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C50
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460505G
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134 1
i1 95
Wi E(Pea WiFi 6E{Peak)
i3 LW |
50 A
1
9 ‘ o WWMWW
Peak
125 128
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBWn B BN B B B B o g
1 5912.17 58.36 66.20 -37.04 43.09 35.12 1139 39.4 0.6 17 4 PEN 1 5955.00 168,10 ---ens -=---- 100,71 35,05 1142 39.08 0.0 17 34 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
i3 LW
WIFSE(AVG WIFLSE(AVG)
50 A |
44 L
1
Av M
g 5 124 M
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5917.50 38.23 68.20 -19.97 30.%4 35.13 1139 39.23 @.60 117 34 AVERAGE 1 595500 99.19 ---eee weeeee 9180 35.15 1142 39.08 0.00 117 34 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460505G

Peak 8 AN

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
m_ [ | i - [ |
i Wi Pk | WiFiBE{Pegk)|
850 [m— ] i — — ]
i wma@ i wma@

AN b o Ao

Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12399.00 45.49 74.80 -28.51 55.71 38.80 16.93 65.95 .00 == PEAK 1 12390.00 45.60 74.80 -28.49 55.82 38.80 16.93 5.9 @.08 -~ - PEAK
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samran s, FCC RF Test Report

Report No. : FR460505G

Pol.

Horizontal

yleelBiin)

134

\
i Wi Pk

]
i WREA

Peak e - WWIWWW

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 12830.08 47.03 88.20 -41.17 56.21 39.13 17.22 65,53 @.08 -~ -- PEAK

Vertical
el B}
1134
is
m a W ‘
| E[Peak)
i — — ]
i wma@

WMWWMW

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 12830.00 4672 88.20 -41.43 5.9 39.13 17.22 5.5 @.08 -~ - PEAC
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460505G
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
50 5.
1 Www
@8, 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.85 52.82 86.20 -35.38 45.51 35.13 1140 39.22 0.0 126 368 PEAK 1 5965.00 186,97 ---enn -=e--- 9,55 3516 1143 39.07 0.0 126 308 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 7 48
) 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5925.60 4177 68.20 -16.43 34.46 35.13 1140 39.22 0.00 126 388 AVERAGE 1 5965.00 96,97 ---ens -eeee- 89,51 35017 1144 39.05 .00 126 308 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460505G
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WiFIgE(Pea WiFi GE(Peak
¥
813 813 |
50 5.
1
m 0 W.WWMWW
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5918.31 52.95 86.20 -35.25 45.65 35.13 1140 39.23 0.6 126 37 PEN 1 5965.00 104,66 ----nn -=---- 9.4 3516 1143 3907 a0 126 37 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 il 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 i 48
Av Lf—f"’w
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.%9 4136 68.20 -16.04 34.05 35.13 1140 39.22 0.0 126 37 AVERAGE 1 5965.00 95.40 ---e-s -ee-e- 7.9 35.16 1143 39.07 0.0 126 37 AVERAGE
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samran s, FCC RF Test Report

Report No. : FR460505G

Pol. Horizontal Vertical
1‘,““mellilﬂlj‘ﬂrn] 1 Level (dBuVim)
138 1134
915 95
M.S_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s ! oA y 1‘
Iar— LI WWWMWW“
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11930.08 45.49 74.80 -28.51 56.59 38.60 16.63 66.33 @.08 -~  -- PEAK 1 11930.08 45.74 74.80 -28.26 56.84 38.60 16.63 66.33 @.08 -~ -- PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460505G
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU242/61_5965MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134 i
i1 - 95 -
Wifi 6E(Peak) WiFi 6E(Peak)
i3 LW |
50 1 A
0 0 W«W
Peak
125 125
163 163
825 5653, Sgi1, 5900, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5916.50 61.91 86.20 -26.29 54.62 35.13 1139 39.23 .60 172 31 PEX 1 5965.00 167,10 ---ens -=---- 9,71 3515 1142 3908 a0 172 300 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
i3 LW
WIFLSE(AVG) WIFLSE(AVG)
50 A |
44 ] L
Ay W
g 05 25 M
163 163
825 5653, Sgi1, 5900, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5922.38 40.39 68.20 -17.81 33.08 35.13 1140 39.22 .60 172 311 AVERAGE 1 596508 97,11 =--eee weeeee B9.69 35.16 1143 39.017 0.0 172 311 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C50
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460505G
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU242/61_5965MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WiFGE(Pea WiFi GE(Peak
813 813 |
B0 ! i
41 a4 W
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.70 63.24 86.20 -24.96 55.93 .13 1140 39.22 0.6 135 35 PEN 1 5965.00 104,67 ---env ==e-e- 9.5 3516 114 3907 a0 135 35 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 it 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 48
1 Lf_)__,_h_,ﬂ_.-—-—"*
Avg
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.79 39.31 68.20 -18.89 32.88 35.13 1140 39.22 2.0 135 35 AVERAGE 1 5965.00 95.49 ---eee weeeen 88,10 35.15 1142 39.08 0.0 135 35 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C21 of C50
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460505G

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1
Peak MWWWW f " ,mmmw sttt
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.09 46.84 74.80 -27.16 57.76 38.65 16.71 66.28 .00 == PEAK 1 12850.00 45.84 74.80 -28.16 56.76 38.65 16.71 66.28 @.08 -  -- PEAK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460505G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
M.S_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1
Peak “” : i § A
oA Ao b A A oA O gl
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12819.00 45.62 88.20 -42.58 54.85 39.11 17.21 65.55 .00 == PEAK 1 12810.00 4630 83.20 -41.% 5.5 39.11 17.21 655 @.08 -~ - PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460505G
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 i a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
50 5
1
LU m————— i3 WWWWW’
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5980.29 53.33 86.20 -34.07 46,18 35.11 1138 39.26 0.0 119 322 PEMK 1 5965.00 162,41 ---ens -oeee- 94,9 3508 1145 39.04 0.0 119 322 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 i 48
g 5 124 M
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.73 41.49 68.20 -16.60 34.09 35.13 1140 39.22 0.0 119 322 AVERAGE 1598500 9011 ---eee woeeen B4.62 3518 1145 39.04 .00 119 322 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR460505G
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
A M\Sﬂ% Wi P
813 vy 813 |
50 5
1
s s gl
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5816.76 53.97 86.20 -3.23 46.68 35.13 1139 39.23 .60 106 36 PEM 1 5985.00 16144 ---ene weeeen 9.0 3516 1143 39.07 0.0 le6 36 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIF-BE(AVG) WIFLSE(AVG)
50 5 |
48 7 48
Av P
g s 34 M
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 59249 4179 68.20 -16.41 3448 35.13 1140 39.22 0.00 106 36 AVERAGE 1 598500 9142 ---eme weeeen B3.93 3518 1145 39.04 0.00 106 36 AVERAGE
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TEL : +86-512-57900158
FCC ID: UZTEM45A2




samran s, FCC RF Test Report

Report No. : FR460505G

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
483 1 g 1
Peak | A A b ORI PwTe R
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11970.00 46.60 74.00 -25.08 57.67 38.60 16.66 66.33 .00 == PEAK 1 11970.00 44.62 74.80 -29.38 55.69 38.60 16.66 66.33 @.08 - - PEAK
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saronis. FCC RF Test Report

Report No. : FR460505G
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU484/65_5985MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
Wi GE{Peak WiFi GE(Peak
B0 1 Bl
i i W
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.76 63.69 86.20 -24.51 56.38 35.13 1140 39.22 .60 175 315 PEX 1 5985.00 16248 -----s -=---- 95,00 35017 1.4 3905 a0 175 305 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
48 1 48
Av W
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592456 44.43 68.20 -13.70 37,17 35,13 1140 39.22 0.0 175 315 AVERAGE 1 598500 92,88 ---eee -eeee- 5.4 35017 1144 39.05 0.08 175 315 AVERAGE
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saronis. FCC RF Test Report

Report No. : FR460505G
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU484/65_5985MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
GE Pk WiFi GE(Peak
813 813 |
B0 ! Bl
u u ymmaritsmoy st
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5914.68 63.84 86.20 -24.36 56.55 35.13 1139 39.23 0.6 108 342 PEAK 1 5985.00 16132 ---ens =eeeen 9.9 3516 1143 39.07 0.00 lee 342 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 1 48
Av P
g 15 325 d\,\/‘/«f\/\—”_\/\j
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 592445 42.87 68.20 5.3 35.50 35,03 140 30.22 .00 108 342 AVERAGE

Mz dowu/nddv/m A3 dBW dBm B dB A8 deg
1 5985.00 99,83 ------ ---o- 8.4 35,15 1142 3908 0.00 100 342 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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Report No. : FR460505G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 88 t : 1 T
[ITRTR—— S IRIE AL PSS Ao RV L
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12454.00 45.95 74.80 -28.05 56.61 38.85 16.98 65.89 @.08 -~ -- PEAK 1 1045400 46.83 74.80 -27.17 56.89 38.85 16.98 65.89 @.08 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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FCC RF Test Report

Report No. : FR460505G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
] il 1
Peak e e T e
s A il A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12770.08 46,32 83.20 -41.88 55.63 39.10 17.18 65.59 @.08 -~  -- PEAK 1 1770.00 46.49 88.20 -41.71 55.80 39.18 17.18 65.59 @.08 -~ - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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Report No. : FR460505G
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ Full_6025MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
TH E (Ml WiFi GE(Peak
813 813
50 5.
1 W
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5967.71 56.49 86.20 -3L71 49.22 5.2 1139 39.24 0.6 13 322 PEX 1 6625.00 98.52 ---ens -eeee- 9119 3516 1143 3907 a0 13 322 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
WIFLBE(AVG) il WIFLSE(AVG)
50 5 |
48 1 48 L_M
Av
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5918.86 44.17 68.20 -M.03 36.87 35.03 1140 0.3 .00 113 322 AVERAGE

Mz dowu/nddv/m A3 dBW dBm B dB A8 deg
1 6025.00 89.16 ------ ------ BLS7 35,21 1147 3989 0.00 113 32 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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sPoRTON LAS. Report No. : FR460505G
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ Full_6025MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 !
' N AT Patepg | W GEPea]
813 / V v U U V V ! 813
50 . 5.
apy] u PP
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5846.30 58.83 66.20 -19.37 SL.64 35.86 1133 39.28 0.0 113 37 PEN 1662500 9791 ---eee woeeen .38 35019 1146 39.02 a0 13 37 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
TFLAE(AV) il WIFLSE(AVG)
4 ! #
) 325 35
163 163
825 5865. 5905, 5045, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5676.10 46.51 68.20 -21.69 39.36 35.89 1136 3938 @.00 113 37 AVERAGE 1 6625.00 88.32 ---ens =oe-e- .79 35.19 1146 39.12 0.08 113 37 AVERAGE
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Report No. : FR460505G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 31‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak Y 1 Sum n 1 P ————_—
s s A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.09 45.56 74.00 -28.44 56.48 38.65 16.71 66.28 .00 == PEAK 1 12850.00 45.02 74.80 -28.98 5.9 38.65 16.71 66.28 @.08 -~ -- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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sPoRTON LAS. Report No. : FR460505G
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ RU 996/67_6025MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
PP gy WhdEpa
813 813
50 1 5
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5892.70 6172 86.20 -16.48 54.52 35.10 137 39.27 @0.60 203 362 PEAK 1 6625.00 99.30 ---ees -oeee- 9191 3515 142 39.08 .00 203 302 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
WIFLBE(AVG) il WIFLSE(AVG)
50 5 |
4 ! #
Ay W
) 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.51 46.45 68.20 -21.75 39.14 35.13 1140 39.22 @.00 203 382 AVERAGE 1 6625.00 89.50 ---ens -=--e- 2,08 35.16 1143 39.017 .00 203 382 AVERAGE
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Report No. : FR460505G
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ RU 996/67_6025MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 !
/\.J‘H}H“\ My A WA EPes
813 u f U ){ Y V R 813
i ! il
us s W
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 5919.10 64.87 66.20 -13.33 57.56 .13 1140 39.22 0.6 118 33PEN 1 6625.00 97.58 ---eee weeee- .06 35.16 1143 39.07 @00 18 33 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
WIFLBE(AVG) i WIFLSE(AVG)
50 5 |
s ! s
Av M
) 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5925.60 47.09 68.20 2111 39.78 35.03 1140 30.22 .00 118 33 AVERAGE

Mz dowu/nddv/m A3 dBW dBm B dB A8 deg
1 6025.00 87.93 ---emn --ee- B.47 .07 1144 3905 0.00 118 33 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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Report No. : FR460505G

Pol. Horizontal Vertical
mLmI(dBle] 0 Level (dBuVim)
134 1134
915 015
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
483 1 il i
Peak I IOl R S L
Avg 18 !
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12370.00 46.37 74.80 -27.63 56.62 36.80 16.92 65.97 .00 == PEAK 1 12370.00 46.09 74.80 -27.91 56.34 38.80 16.92 €5.97 @.08 -~ - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR460505G

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Pol. Horizontal Vertical
mmmmm) 0 Level (dBuVim)
134 1134
915 015
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
gl 1 gl 1
Peak 488 PP | TR m—T YT L
Avg 18 !
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12699.00 45.95 74.80 -28.05 55.39 39.09 17.13 65.66 .00 == PEAK 1 126%9.00 46,12 74.80 -27.88 5.5 39.89 17.13 65.66 @.00 - -- PEAK
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Report No. : FR460505G

Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
B1.3_ [ | B i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak Lt 1 i Ll § !
. HHMWWWWW ITeRpp U MMMMW
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 46.3 83.20 -41.84 55.22 39.06 17.38 65.3¢ @.08 -~ -- PEAK 1 13670.00 47.38 88.20 -40.82 56.24 39.86 17.38 65.30 @.08 -~ -- PEAK
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Report No. : FR460505G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1
Peak MWMWWW ‘ iy MWWMMM
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.08 45.51 74.80 -28.49 53.99 38.99 17.61 6499 @.08 -~ -- PEAK 1 13390.00 45.9 74.80 -28.06 54.42 38.90 17.61 6499 @.00 -~ - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Page Number : C39 of C50
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Report No. : FR460505G

Pol. Horizontal Vertical
1‘,““Leml(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
L 1 § 1
Peak pr—r——_ ol ,MWM,MWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.08 45.25 88.20 -42.95 53.82 38.50 17.84 64.91 .00 == PEAK 1 13710.00 45.46 88.20 -42.74 54.83 38.50 17.84 6491 @.00 -~ - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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Report No. : FR460505G

Pol.

Horizontal

yleelBiin)

134

\
i Wi Pk

]
i WREA

Peak medeWM
Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 13670.00 46.99 83.20 -41.21 55.85 39.06 17.38 65.3¢ @.08 -~ -- PEAK

Vertical
el B}
1134
is
m a W ‘
| E[Peak)
i — — ]
i wma@

WMMWMW“W“W

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 13670.00 46.94 B83.20 -41.26 55.80 39.86 17.38 65.38 @.08 - -- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s | P y 1
PTARmREIT L L RRRRER L MWWWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.00 45.59 74.00 -28.41 54.67 38.98 17.61 64.99 .00 == PEAK 1 13390.00 46.43 74.80 -27.57 54.91 38.99 17.61 6499 @.08 -~ - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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Pol. Horizontal Vertical
mmmmm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak W ik ! ememmm— b 1 e v R !
A Rl i Ay i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.08 45.38 83.20 -42.82 53.95 38.50 17.84 6491 @.00 -~ -- PEAK 1 13710.00 45.15 88.20 -43.05 53,72 38.50 17.84 6491 @.08 -~ - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak e 1‘ —y f *
FAPPRTTII e ————wwar T A A o AR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13030.00 45.79 88.20 -42.41 54.60 39.08 17.43 65.24 .00 == PEAK 1 13130.00 46.11 83.20 -42.09 54.92 39.00 17.43 65.24 @.00 - -- PEAK
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Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
m_ [ | i - [ |
i Wi Pk | WiFiBE{Pegk)|
850 [m— ] i — — ]
i wma@ wma@

Peak s L AN b R 1 PRI Y P e

Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13370.08 45.97 74.80 -28.03 54.48 38.90 17.60 6.6l @.08 -~ -- PEAK 1 13370.00 46.88 74.80 -27.12 539 38.99 17.68 e5.61 @.08 -~ - PEAC
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Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4” “ b ’ A
Fmm—— YT LR ANl
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13699.00 45.22 88.20 -42.98 53.81 38.50 17.82 64.91 .00 == PEAK 1 136%0.00 45.32 88.20 -42.88 53.91 38.50 17.82 o491 @.0p - - PEAK
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Peak MWWWW

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 13250.00 45.9 74.80 -28.06 54.60 38.95 17.51 65.12 .00 == PEAK

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
m_ [ | i - [ |
i Wi Pk | WiFiBE{Pegk)|
850 [m— ] i — — ]
i wma@ i wma@

IO ——— Ay

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 13250.00 46.99 74.80 -27.18 5.5 38.95 17.51 €512 @.08 -~ -- PEAC
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s : b ! .
T LR b g o
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13410.00 45.25 88.20 -42.95 53.72 38.88 17.62 64.97 .00 == PEAK 1 13410.00 45.31 88.20 -42.89 53.78 38.88 17.62 64.97 @.08  -- - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 31‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s 1‘ y ! A
ANl AR S m——— L SRR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13570.08 45.49 83.20 -42.71 54.88 38.56 17.74 6489 @.08 -~ -- PEAK 1 13570.00 45.17 88.20 -42.93 53.86 38.56 17.74 64.89 @.00 - -- PEAK
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Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
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il WH-ﬁEI@ i WFI-ﬁEI@
Peak e AP : : A
i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13330.00 45.61 74.80 -28.39 5418 38.98 17.57 65.04 .00 == PEAK 1 13330.00 44.82 74.80 -29.18 53.39 38.99 17.57 65.04 @.00 -~ - PEAC
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Appendix D. Duty Cycle Plots

VBW
0,

Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
8+10 802.11a 99.32 - - 10Hz
8+10 802.11ax HE20 100 - - 10Hz
8+10 802.11ax HE40 100 - - 10Hz
8+10 802.11ax HE80 100 - - 10Hz
8+10 802.11ax HE160 100 - - 10Hz
8+10 802.11ax HE20 RU106 100 - - 10Hz
8+10 802.11ax HE40 RU242 100 - - 10Hz
8+10 802.11ax HE80 RU484 98.98 - - 10Hz
8+10 802.11ax HE160 RU996 99.16 - - 10Hz

802.11a
Spectrum I [%]
Ref Level 42.00 dBm Offset 12.00 dB & RBW 10 MHz
_S.;tLt 40 dB @ SWT 5ms  VYBW 10 MHz
@ 1Pk Max
D3[1] 0.8 de)
20 dom M1 1673 dom
-%‘ dg"mawi,» b Mo hst At Al Adpape M hygtufeam ARG ot Pt A s g Ao bhery Aol P»‘w-p}‘ﬂqu.]&kli
10 dBm
0HBm
-10 dém
-20 dém
-30 dém
-40 dém
-50 deém
CF 5.955 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Tr|:| ¥-value | Y-value | Function | Function Result |
M1 1 115.94 ps 18.73 dBm
D2 ML 1 2.10145 ms 2.55 dB
D3| ML 1 2.11594 ms 0.08 dB
“{ J Ready ANRRNRRND “- 4
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